FCC ID: PHX-RSU2400A
Page 1 of 113

Exhibit 6B

Test Report
Parts 21/74

NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

Rule Part Number:

Test Procedure:

Test Conditions:

FCC ID: PHX-RSU2400A
Page 2 of 113

RF Power Output

2.1046, 21.909(g)(2), 21.909(n), 74.939(g)(2), 74.939(p)
Tx Power < 2 watts
EIRP <18 dBW

The RF output power is measured with a spectrum analyzer. The
RF output is applied to an attenuator that is connected to the
spectrum analyzer RF input port. The transmitter is enabled in test
mode with the attached computer. Measurements are performed at
three frequencies across the band, for each of the modulation
formats available (4 QAM, 16 QAM, and 64 QAM), and 12, 15,
and 19.5 Vdc.

Frequency = 2503, 2593, 2683 MHz

Temperature = 25°C
Voltage =12, 15, 19.5 Vdc

Test Set-Up:
Power Supply
DUT § Spectrum Analyzer
Ethernet
Switch 41.2 dB
Computer

Test Results Summary:

NextNet Wireless, Inc

Pass Tx power at antenna connector (< 2 watts) across frequency
band, modulation level, and input supply voltage range.

09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output

Test Equipment:

DUT NextNet Wireless CPE (RSU-2400-AV)
# 2008687

Spectrum Analyzer Agilent E4440A

S/N: MY44022791
Calibrated on: 05/30/2004
Cal due: 05/30/2006

Attenuator(s) Pasternak Corporation
2x20dB Model: PE7005-20 (20 dB)
Calibrated by user

Computer Dell Inspiron 5000
Model: PPM
S/N: 000832RM-12961-04R-0441

Ethernet Switch D-Link

Model: DSS-5+

5 port 10/100Mbps
S/N: B205335003175

Power Supply 1 Globetek

Model: GT-21148-3015-T3

15 Vdc / 1.6A Limited Power Source
S/N: 00430704

Power Supply 2 Globetek

Model: GT-21097-5020-0.5

19.5 Vdc / 2.5 A Limited Power Source
S/N: 003808 09/03

Power Supply 3 Agilent E3615A
0-20 Vdc / 0-3 A
S/N: KR01508861

Multimeter HP 34401 A Multimeter
Cal Date: 08-03-2004
Cal Due: 08-03-06
S/N: 3146A58949

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output
Test Results: 14.29 % transmit duty cycle
Tx Power: (maximum)
Maximum Power setting (Globetek 19.5 Vdc Power Supply)

4-QAM 16-QAM 64-QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2503 32.14 1.63682 32.07 1.61065 32.03 1.59588
2593 32.69 1.85780 32.67 1.84927 32.65 1.84077
2683 32.20 1.65959 32.15 1.64059 32.17 1.64816

Maximum Power setting (Globetek 15 Vdc Power Supply)

QPSK 16 QAM 64 QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2503 32.54 1.79473 32.96 1.97697 32.28 1.69044
2593 32.52 1.78649 32.79 1.90108 32.19 1.65577
2683 32.51 1.78238 32.83 1.91867 32.18 1.65196

Maximum Power setting (HP Power Supply 12 Vdc)

4-QAM 16-QAM 64-QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2503 32.08 1.61436 32.08 1.61436 32.30 1.69824
2593 31.96 1.57036 32.12 1.62930 32.25 1.67880
2683 31.78 1.50661 32.10 1.62181 32.14 1.63682

TX Power: (minimum)
Minimum Power setting (Globetek 19.5 Vdc Power Supply)

4-QAM 16-QAM 64-QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2503 0.37 0.00109 -0.42 0.00091 -0.35 0.00092
2593 0.22 0.00105 -0.46 0.00090 -0.45 0.00090
2683 0.06 0.00101 -0.61 0.00087 -0.51 0.00089

Minimum Power setting (Globetek 15 Vdc Power Supply)

4-QAM 16-QAM 64-QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2503 0.95 0.00124 0.22 0.00105 041 0.00110
2593 0.71 0.00118 0.17 0.00104 0.32 0.00108
2683 0.57 0.00114 0.10 0.00102 0.33 0.00108

Minimum Power setting (HP Power Supply 12 Vdc)

4-QAM 16-QAM 64-QAM
Freq (MHz) (dBm) (Watts) (dBm) (Watts) (dBm) (Watts)
2503 -0.71 0.00085 -0.09 0.00098 -0.02 0.00100
2593 -0.91 0.00081 -0.16 0.00096 -0.07 0.00098
2683 -0.95 0.00080 -0.23 0.00095 -0.19 0.00096

NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output
Test Conclusions:

Vertically Polarized Antenna

RF Power Output = 33 dBm

Vertical Antenna Gain = 13.5 dBi

Transmitted Power = RF Power + Isotropic Antenna Gain
Transmitted Power =33 + 13.5 =46.5 dBim

Transmitted Power = 10*log(2)+13.5dBi = 16.5 dBiW < 18 dBiW

Pass: Transmitted Power Output Requirement for Vertically Polarized
Antenna for user installation

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output

(maximum)

Measured with Globtek 19.5 Vdc power supply

= Aghent 147504% Aug 16, 2004

f 33 e Faten 18 68

Faten 18 f 33 e Faten 18 68

R 38 o 2267 91 g : R 38 o 2267 1 | : R 38 o 2267 91 g
Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density
32.14 dbn /5.0000 MHz -35.64 dBa/Hz | | 3269 dbm /5.0000 MHz -35.09 dBa/Hz | | 32.20 cbm /5.0000 Mz -35.58 dBa/Hz

4-QAM 2503 MHz 4-QAM 2593 MHz 4-QAM 2683 MHz

Soan 1.5 Mz Span 1.5 |
’ 2 oER T e Sweep 2267 ms (581 p oER T e Sweep 2267 ms (581 pes z [ e L 1541 prs;
Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density | | Channel Pewer Pawer Spactral Density

3207 dim /5.0000 Mz -35.71 dBa/tz || 3267 dim /6.0000 MHz -35.12 dBa/lz | | 3215 din /5.0000 HHz -3563 dBn/Hz

16-QAM 2503 MHz 16-QAM 2593 MHz 16-QAM 2683 MHz

= Agleat L4745 Pug D6, 204 = Agheat L4LE Fug 16, 204 = Agheat L4l Pug 6, 204

iof 33 Faten 1 8 iof 33 iof 33 Faten 1 8

™

, : e o 226 W3 e e o 2267 91 g
Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density
3203 dbm /5.0000 MHz -35.75 dBa/Hz | | 3265 dbm /5.0000 MHz -35.14 dBa/Hz | | 32.17 cbm /5.0000 Mz -35.61 dBa/Hz

64-QAM 2503 MHz 64-QAM 2593 MHz 64-QAM 2683 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output

(maximum)

Measured with Globtek 15 Vdc power supply

Agleat A, i = Agent 5B A i Agleat 13215 A L
L Faten 18 68 j 13 s Faten 18 68 f Faren 18 g
oER T e Sweep 22T :a‘?L W i e Sweep 22T ;:.3‘5? 2 W i e e : .?.:-L'.::
Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density
3254 dbn /5.0000 MHz -35.24 dBa/Hz | | 32.95 dbm /5.0000 MHz -3482 dBa/Hz | | 32.28 dbm /5.0000 Mz -35.51 dBa/Hz
4-QAM 2503 MHz 4-QAM 2593 MHz 4-QAM 2683 MHz
Agheat A i = Mgt [ 9BTY A i Agleat 13275 i
ol 13 dBa Faten 18 68 j 13 s Faten 18 68 ol 13 dia Faren 18 g
R 38 S 2257 1 | ok S 11 4 30 1 Sooep 35 B ke R 38 St 2267 ws (581 )|
Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density | | Channel Power Paver Spectral Density
3252 dbn /5.0000 MHz -35.26 dBa/Hz | | 32.79 dbm /5.0000 MHz -3499 dBa/Hz | | 32.19 cbm /5.0000 MHiz -35.59 dBa/Hz
16-QAM 2503 MHz 16-QAM 2593 MHz 16-QAM 2683 MHz
= Aghent 143
4 4f 13 Faten 18 8

Channel Power o Pi:warSpectrIDnmﬂy Channel Power o Pi:w;a.rhs;;trd.llnmﬂy Channel Power o Pi:w;a.rhs;;trd.llnmﬂ;

3251 dbm /5.0000 MHz -35.27 dBa/Hz | | 3283 dbm /5.0000 MHz -34.95 dBa/Hz | | 32.18 dbm /5.0000 Miz -35.61 dBa/Hz
64-QAM 2503 MHz 64-QAM 2593 MHz 64-QAM 2683 MHz
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output

(maximum)

Measured with HP power supply (12 Vdc)

= Aghnt (7145 Aua T, B = gl B0 Bua 1, 200 = At BT A 1L, 2004

s wiER 1 b Seaep 2267w (500 pes) | W Seaep 2267 us (500 pr) | okes Swbep (267w (500 pes

Channel Power Paver Spectral Density | | Channal Power Pavter Spectral Density | | Channel Power Pawer Spectral Density

3208 diim /5.0000 HHz -35.70 dBa/Hz | | 32,08 dbm /5.0000 HHz -35.70 dBa/Hz | | 3230 dim /5.0000 HHz -35.48 dBa/Hz
4-QAM 2503 MHz 4-QAM 2593 MHz 4-QAM 2683 MHz

= Agheat |74° z

[—— SR | P AR | P T e
3196 dim /5.0000 HHz -35.82 dBa/Hz | | 3212 dfim /5.0000 HHz -35.66 dBa/Hz | | 32.25 dim /5.0000 HHz -35.53 dBa/Hz
16-QAM 2503 MHz 16-QAM 2593 MHz 16-QAM 2683 MHz

= hgent |7 :

S SR | P AR | P [
3178 dim /5.0000 HHz -36.01 dBa/Hz | | 32.10 dbim /5.0000 HHz -35.68 dBn/Hz | | 3214 dim /6.0000 HHz -35.64 dBa/Hz
64-QAM 2503 MHz 64-QAM 2593 MHz 64-QAM 2683 MHz
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output

(minimum)

Measured with Globtek 19.5 Vdc power supply

= Agheat |73 Fus 3, 2004 i = Agient |7 )
F 18 & F 18 et 13 F 18
Soun 1.5 Wz [armer 1597 B G2l Soun 15 W2| Lammer LESS 009 B2 o 1.5 Mz
W 8 Sesep 1267 e (SH0 pen)| e B 10 W 8 Seaep 1267 e (SB0 pen)| Res S0 100 bz W 8 Swaep 267 m (58] s
Channel Pewer Povier Spectral Density | | Channel Power Powier Spectral Density | | Channel Power Povier Spectral Density
0.37 dén /5.0000 MHz -67.41 dBa/Hz | | -0.42 cin /5.0000 MHz -66.20 dBa/Hz | [ -0.35 dim /5.0000 MHz -68.13 dBa/Hz

4-QAM 2503 MHz 4-QAM 2593 MHz 4-QAM 2683 MHz

= Agheat |75 Pus 31, 2004 = Agheat [T:41 Pus 31, 2004 = Agheat [T:4148 Fus 3, 2004

Feren 10 68 4 33 feeen 1 6 4 33 feeen 1 6
il

S 1.5 b S 1. L S 1.5 M|
WM SR iy Swaep LI6T m (58] pe) | es B 16 iy WM SR iy Swaep LI6T m (58] pea) | |oies BM 180 iy WM SR iy Swaep 287 m (58] pey.
Chamnai Poer Pawer SpectralDensity | | Channai Power Pawer Spectral Densty | | Channsl Pover Pawer Spectral Density
0.22 dén  /5.0000 MHz -67.56 dBa/Hz | [ -0.46 dbn /5.0008 MHz -68.25 dBa/Hz | [ -0.45 dim /5.0000 MHz -68.23 dBa/Hz
16-QAM 2503 MHz 16-QAM 2593 MHz 16-QAM 2683 MHz
= Agleat 111 Fus 11, 200 = Aglent LT B 0L, 2000 = Agleat L4270 P 31, 200
F 18 F 18 &8 F 18
a0 75 o T  THE o 75 W
WM SR iy Swaep LI6T m (58] pe) | es B 16 iy WM SR iy Swaep LI6T m (58] pea) | |oies BM 180 iy WM SR iy Swaep 287 m (58] pey.
Chamnai Poer Pawer SpectralDensity | | Channai Power Pawer Spectral Densty | | Channsl Pover Pawer Spectral Density
0.06 dBn  /5.0000 MHz -67.72 dBa/Hz | [ -061 din /5.0008 MHz -68.39 dBa/Hz | | -0.51 dim /5.0000 MHz -68.29 dBa/Hz

64-QAM 2503 MHz 64-QAM 2593 MHz 64-QAM 2683 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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RF Power Output

(minimum)

Measured with Globtek 15 Vdc power supply

= Mgt 14 A, A = Agleat 41527 P 3L, 2N = Mgt 14 A, A
of 33 Faren 18 & of 33 Faren 16 & of 13 Faren 18
Carner 2543 0 3L Son . HHETER Son 1.5 TN Soun 1.5 Mz
Wiies SH 180 iy W L 5 (501 pea) | oFes B 1 iy WJEH Ry Sweep 2267 my (58] pes)| pRas BN 18 iz WJEH Ry Swaap 2267 m (507 pes
Channel Pewer Povier Spectral Density | | Channel Power Powier Spectral Density | | Channel Power Povier Spectral Density
0.35 dBa  /5.0000 Mz -66.83 dBa/lz || 0.22 dBn /6.0000 MHz -67.57 dBa/Hz || @.41 dBn /6.0008 Mz -67.37 dBa/Hz
4-QAM 2503 MHz 4-QAM 2593 MHz 4-QAM 2683 MHz
= gheat L4:L41S Fun 31, 2004 = gheat 14 [ = gheat LTS P 31, 04
sl 33 Faren 18 & e 35 din o 13 s Faren 18 &
Carner 1503 B G2l S 1.5 593 0 G Son 1.5 TN Soun 1.5 Mz
Wiies SH 180 iy W L 5 (501 pea) | oFes B 1 iy WJEH Ry Sweep 2267 my (58] pes)| pRas BN 18 iz WJEH Ry Swaap 2267 m (507 pes
Channel Pewer Povier Spectral Density | | Channel Power Powier Spectral Density | | Channel Power Povier Spectral Density
.71 dBn /5.0000 Mz -67.07 dBa/liz || 0.17 dBn /6.0000 MHz -67.61 dBa/Hz || .32 dBn /6.0008 Mz -67.47 dBa/Hz
16-QAM 2503 MHz 16-QAM 2593 MHz 16-QAM 2683 MHz
= hgheat L4143 Fug 31, 204 = gheat L4163 Fn 31, 204 = gheat L4LT P 31, 04
sl 33 Faren 18 & e 35 din Faren 18 & e 35 din Faren 18 &
N Sean 7.3 1 e 239 Soan 1. Cermer L5530 S 1.3 M
WJEH Ry Swaap 2267 m (507 pes 1 & W Swaep 2267 ma (50 Wiies SH 180 iy WJEH Ry Swaap 2267 m (507 pes
Channel Pewer Povier Spectral Density | | Channel Power Powier Spectral Density | | Channel Power Povier Spectral Density
057 dBn /5.0000 Mz -67.21 dBa/Hz | | 0.18 dBn /6.0000 MHz -67.68 dBa/Hz || 0.33 dBn /6.0000 Mz -67.45 dBa/Hz

64-QAM 2503 MHz

NextNet Wireless, Inc
9555 James Ave. South Suite
Bloomington, MN 55431

64-QAM 2593 MHz

270

64-QAM 2683 MHz

09/27/2004
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RF Power Output

(minimum)

Measured with HP power supply (12 Vdc)

= Agheat 314 Pus 31, 2004 = Agheat AT Fus 3L, 2004 = Agheat B4 Fus 3, 2004

ot 33 Fieen 18 68 ot 33 Fieen 18 68 ot 33 Fieen 18 68
et

(Cerrer 2505 000 7k 15 R T g HEER T 15 P
pies Bl 1 iy WM SR iy Swaep LI6T m (58] pe) | es B 16 iy WM SR iy Swaep LI6T m (58] pea) | |oies BM 180 iy WM SR iy Swaap 1187 m (58] ey
Channel Poer Pawer Spectral Density | | Chamnai Pover Paver Spectral Density | | Channsl Power Pawer Spectral Density
-0.71 dim /5.0000 MHz -68.50 dBa/Hz | [-0.00 din /5.0008 MHz -67.87 dBa/Hz | [ -0.02 dim /5.0000 MHz -67.80 dBa/Hz

4-QAM 2503 MHz 4-QAM 2593 MHz 4-QAM 2683 MHz

= Agient 301 = Aghent BT Aus 3L, 20 = Agleat 4T

Bda et 13 Faten 18 48 éi‘-:‘ciu
Carner 1503 B G2l Soun 15 TR S 15 TN o 1.5 Mz
es 5l 168 iz W Y by Susap 1287 g (50 pe) | s B 160 iz WEH i b Suaap 1287w (500 pe) | [Wes Bl 160 e WEH i b Susep 2287 m (5] pes
Channel Pewer Povier Spectral Density | | Channel Power Powier Spectral Density | | Channel Power Povier Spectral Density
-091 din_/5.0000 MHz -668.69 dBa/Hz | | -0.16 dim /5.0000 MHz -67.94 dBa/Hz | [ -0.07 din /5.0000 MHz -67.85 dBa/Hz

16-QAM 2503 MHz 16-QAM 2593 MHz 16-QAM 2683 MHz

= Agheat 04 Pus 3L, 2004 = Agheat AT Pus 3L, 2004 = Agheat 450 Pus 31, 2004

ot 33 Fieen 18 68 ot 33 Fieen 18 68 ot 33 Fieen 18 68

EEHEIER o 75 M| [ 2 o 75 | [comer 203 00 B S 15 1
pies Bl 1 iy WM SR iy Swaep 287 m (58] pey. as WM SR iy Swaep LI6T m (58] pea) | |oies BM 180 iy WM SR iy Swaap 1187 m (58] ey
Channel Poer Pawer Spectral Density | | Chamnai Pover Paver Spectral Density | | Channsl Power Pawer Spectral Density
-0.95 dim /5.0000 MHz -668.73 dBa/Hz | [-0.23 dbn /5.0008 MHz -68.01 dBa/Hz | |-0.19 dim /5.0000 MHz -67.97 dBa/Hz

64-QAM 2503 MHz 64-QAM 2593 MHz 64-QAM 2683 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Rule Parts:
2.1047(d), 21.905(b), 21.908(d), 21.908(e), 74.936(a), 74.936(f)
Modulation Characteristics = OFDM

21.905(b) Quadrature amplitude modulation (QAM), digital vestigial sideband
modulation (VSB), quadrature phase shift key modulation (QPSK), code division
multiple access (CDMA), and orthogonal frequency division multiplex (OFDM)
emissions may be employed, subject to compliance with the policies set forth in the
Declaratory Ruling and Order, 11 FCC Red 18839 (1996). Use of OFDM also is subject
to the subsequent Declaratory Ruling and Order, DA 99-554 (Mass Med. Bur. rel. Mar.
19, 1999).

21.908(d) The maximum out-of-band power of an MDS response station using all or part
of a 6 MHz channel, employing digital modulation and transmitting with an EIRP greater
than -6 dBW per 6 MHz channel shall be attenuated (as measured in accordance with
paragraph (e) of this section) at the 6 MHz channel edges at least 25 dB relative to the
average 6 MHz channel power level, then attenuated along a linear slope to at least 40 dB
at 250 kHz beyond the nearest channel edge, then attenuated along a linear slope from
that level to at least 60 dB at 3 MHz above the upper and below the lower licensed
channel edges, and attenuated at least 60 dB at all other frequencies.

21.908(e) In measuring compliance with the out-of-band emissions limitations, the
licensee shall employ one of two methods in each instance: (1) absolute power
measurement of the average signal power with one instrument, with measurement of the
spectral attenuation on a separate instrument; or (2) relative measurement of both the
average power and the spectral attenuation on a single instrument. The formula for
absolute power measurements is to be used when the average signal power is found using
a separate instrument, such as a power meter; the formula gives the amount by which the
measured power value is to be attenuated to find the absolute power value to be used on
the spectrum analyzer or equivalent instrument at the spectral point of concern. The
formula for relative power measurements is to be used when the average signal power is
found using the same instrument as used to measure the attenuation at the specified
spectral points, and allows different resolution bandwidths to be applied to the two parts
of the measurement; the formula gives the required amplitude separation (in dB) between
the flat top of the (digital) signal and the point of concern.

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics

For absolute power measurements:

Attenuation in dB (below channel power) = A + 10log (CBW / RBw)
For relative power measurements:

Attenuation in dB (below flat top) = A + 10log (RBW1 /RBW2)

Where:

A = Attenuation specified for spectral point (e.g., 25, 35, 40, 60 dB)
CBW = Channel bandwidth (for absolute power measurements)

RBW = Resolution bandwidth (for absolute power measurements)
RBW1 = Resolution bandwidth for flat top measurement (relative)
RBW?2 = Resolution bandwidth for spectral point measurement (relative)

74.936(a) An ITFS station may employ amplitude modulation (C3F) for the transmission
of the visual signal and frequency modulation (F3E) or (G3E) for the transmission of the
aural signal when transmitting a standard analog television signal. Quadrature amplitude
modulation (QAM), digital vestigial sideband modulation (VSB), quadrature phase shift
key modulation (QPSK), code division multiple access (CDMA) and orthogonal
frequency division multiplex (OFDM) emissions may be employed, subject to
compliance with the policies set forth in the Declaratory Ruling and Order, 11 FCC Rcd
18839 (1996). Use of OFDM also is subject to the subsequently Digital Declaratory
Ruling and Order, DA 99-554 (Mass Med. Bur. rel. Mar. 19, 1999).

74.936(f) The maximum out-of-band power of an ITFS response station using all or part
of a 6 MHz channel, employing digital modulation and transmitting with an EIRP greater
than —6 dBW per 6 MHz channel shall be attenuated (as measured in accordance with
§21.908(e)) at the 6 MHz channel edges at least 25 dB relative to the average 6 MHz
channel power level, then attenuated along a linear slope to at least 40 dB at 250 kHz
beyond the nearest channel edge, then attenuated along a linear slope from that level to at
least 60 dB at 3 MHz above the upper and below the lower licensed channel edges, and
attenuated at least 60 dB at all other frequencies. The maximum out-of-band power of an
ITFS response station using all or part of a 6 MHz channel, employing digital modulation
and transmitting with an EIRP no greater than —6 dBW per 6 MHz channel shall be
attenuated (as measured in accordance with §21.908(e)) at the channel edges at least 25
dB relative to the average 6 MHz channel transmitter output power level (P), then
attenuated along a linear slope to at least 40 dB or 33+10log(P) dB, whichever is the
lesser attenuation, at 250 kHz beyond the nearest channel edge, then attenuated along a
linear slope from that level to at least 60 dB or 43+10log(P) dB, whichever is the lesser
attenuation, at 3 MHz above the upper and below the lower licensed channel edges, and
attenuated at least 60 dB or 43+10log(P) dB, whichever is the lesser attenuation, at all
other frequencies.

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

Test Procedure:

Test Conditions:

Test Set-Up:

FCC ID: PHX-RSU2400A
Page 14 of 113

Modulation Characteristics

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF signal from the test
unit is applied to a spectrum analyzer. The Spectrum Analyzer is
time gated, to capture the transmission during the burst. An RMS
detector is used to measure the average power of the transmission.
The resolution bandwidth of the flat top measurement is equal to
the resolution bandwidth of the spectral point measurement thereby
setting the 10log (RBW1 / RBW2) = 0 for the relative power
measurement method. The transmitter is enabled in test mode with
the attached computer. Measurements are performed at three
frequencies across the band, for each of the modulation formats
available (4 QAM, 16 QAM, and 64 QAM), and 12, 15, and 19.5
Vdec.

Frequencies = 2503, 2593, 2683 MHz

Temperature = 25°C
Voltage = 12, 15, 19.5 Vdc

Power Supply

Ethernet
Switch

DUT § Spectrum Analyzer

41.2 dB

Computer

NextNet Wireless, Inc

09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Test Equipment:
DUT NextNet Wireless CPE (RSU-2400-AV)
# 2008687
Spectrum Analyzer Agilent E4440A

S/N: MY44022791
Calibrated on: 05/30/2004
Cal due: 05/30/2006

Attenuator(s) Pasternak Corporation
2x20dB Model: PE7005-20 (20 dB)
Calibrated by user
Computer Dell Inspiron 5000
Model: PPM
S/N: 000832RM-12961-04R-0441
Ethernet Switch D-Link

Model: DSS-5+
5 port 10/100Mbps
S/N: B205335003175

Power Supply 1 Globetek

Model: GT-21148-3015-T3

15 Vdc / 1.6A Limited Power Source
S/N: 00430704

Power Supply 2 Globetek

Model: GT-21097-5020-0.5

19.5 Vdc / 2.5 A Limited Power Source
S/N: 003808 09/03

Power Supply 3 Agilent E3615A
0-20 Vdc/0-3 A
S/N: KR01508861

Multimeter HP 34401A Multimeter
Cal Date: 08-03-2004
Cal Due: 08-03-06
S/N: 3146A58949

Test Results Summary:

Pass modulation characteristics across frequency band, modulation
level, and input supply voltage range.

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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FCC ID: PHX-RSU2400A
Page 16 of 113

Modulation Characteristics
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:15:46 Pug 16, 2004

Ref 3.5 dBm
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53 XC
A AA
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FTun
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#Atten 18 dB
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3 Agilent 17:13:09 Aug 16, 2004
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Center 2,593 88 GHz
#Res BW 166 kHz

Span 30 MHz
#'BH 3688 kHz Sweep 9.067 ms (5A1 pts)

4-QAM

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 17 of 113

Modulation Characteristics
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:20:00 Aug 16, 2604

Ref 3.5 dBm #Atten 10 dB
#Awg
Log

o "PASS LIMITL
Difst pr i

: | |

PAvY

160 ) K
Wl 52

53 KC
A AA

0 =

Slnlp NPT |y i g i )

Center 2,683 08 GHz Span 3@ MHz
#Res BH 180 kHz #'BH 368 kHz Sweep 9.067 ms (5A1 pts)
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- Agilent 17:16:54 Pug 16, 2004

Ref 3.5 dBm #Atten 10 dB
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Log |
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: | |
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160 ) k
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53 KC
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0 7~ =3

S'n'p R b oo it m

Center 2.503 08 GHz Span 30 MHz
#Res BH 180 kHz #'BH 3688 kHz Sweep 9.067 ms (5A1 pts)
16-QAM
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431




Exhibit 6 FCC ID: PHX-RSU2400A
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Modulation Characteristics
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:18:53 Pug 16, 2004

Ref 3.5 dBm #Atten 10 dB
#Avg
Log

o "PASS LIMITL
Dffst R

L | |

PAva

160 ) K
Wl 52

53 KC
A AR

i /= 3

S'ﬂ'[:l e ey IR S ma e S

Center 2.593 06 GHz Span 30 MHz
#Res BHW 160 kHz #BH 300 kHz Sweep 9067 ms (501 pts)

16-QAM

3 Agilent 17:208:27 Aug 16, 2004
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Wl 52

53 KC
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SI,-,lp bt m ottty e] ’ e e S S

Center 2.683 08 GHz Span 30 MHz
#Res BH 180 kHz #'BH 3688 kHz Sweep 9.067 ms (5A1 pts)
16-QAM
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:17:25 Pug 16, 2004

Ref 3.5 dBm #Atten 10 dB
#Avg
Log
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Offst it

L | |
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i 7= =

S'.-,'p i | WM‘—FW‘“

Center 2.503 06 GHz Span 30 MHz
#Res BHW 160 kHz #BH 300 kHz Sweep 9067 ms (501 pts)

64-QAM

3 Agilent 17:19:22 Aug 16, 2004
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160 ) k
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0 /- =

Swp e I — ——

Center 2.593 068 GHz Span 30 MHz
#Res BH 180 kHz #'BH 3688 kHz Sweep 9.067 ms (5A1 pts)
64-QAM
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:20:56 Pug 16, 2004

Ref 3.5 dBm
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.

Center 2,683 0@ GHz
#Res BHW 160 kHz

#UBH 388 kHz
64-QAM

Span 30 MHz
Sweep 9067 ms (501 pts)

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

09/27/2004
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Modulation Characteristics
Measured with Globtek 15 Vdc power supply

- Agilent 13:19:61 Pug 31, 2004

Ref 14 dBm
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Center 2,593 88 GHz
#Res BW 166 kHz

VBH 388 kHz

4-QAM

Span 30 MHz
Sweep 9.867 ms (501 pts)_

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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FCC ID: PHX-RSU2400A
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Modulation Characteristics
Measured with Globtek 15 Vdc power supply

- Agilent 13:23:14 Pug 31, 2004

Ref 14 dBm
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3 Agilent 13:19:34 Aug 31, 2004
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Center 2,563 68 GHz
#Res BW 166 kHz

VBH 388 kHz

16-QAM

Span 30 MHz
Sweep 9.867 ms (501 pts)_

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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FCC

Modulation Characteristics
Measured with Globtek 15 Vdc power supply

ID: PHX-RSU2400A
Page 23 of 113

- Agilent 13:22:62 Pug 31, 2004

Ref 14 dBm
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3 Agilent 13:23:44 Aug 31, 2084
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Center 2,683 08 GHz
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Sweep 9.867 ms (501 pts)_

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Exhibit 6
Test Report

FCC ID: PHX-RSU2400A

Modulation Characteristics
Measured with Globtek 15 Vdc power supply

Page 24 of 113

- Agilent 13:20:04 Pug 31, 2004
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3 Agilent 13:22:29 Aug 31, 2004
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NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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FCC ID: PHX-RSU2400A
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Modulation Characteristics
Measured with Globtek 15 Vdc power supply

- Agilent 13:24:12 Pug 31, 2004

Ref 14 dBm

#Avg
Log
14
dB/
Offst
28
dB

#PAvg
160
H1 §2
53 XC
A AA
£0f
FTun
Swp

Atten 18 dB

[ PASS LIMIT

A

MW

Center 2,683 0@ GHz
#Res BH 160 kHz

VEH 388 kHz

64-QAM
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NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Measured with HP Power Supply (12 Vdc)

- Agilent 89:34:52 Pug 31, 2004
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NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Measured with HP Power Supply (12 Vdc)

- Agilent 89:46:54 Pug 31, 2004
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NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Measured with HP Power Supply (12 Vdc)

- Agilent 89:45:34 Pug 31, 2004

Ref 13 dBm
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3 Agilent 89:47:34 Aug 31, 2004
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NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Measured with HP Power Supply (12 Vdc)

- Agilent 89:36:40 Pug 31, 2004

Ref 13 dBm
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NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Modulation Characteristics
Measured with HP Power Supply (12 Vdc)

- Agilent 89:48:85 Pug 31, 2004
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NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Exhibit 6
Test Report

Rule Part Number:

Test Procedure:

Test Conditions:

NextNet Wireless, Inc

FCC ID: PHX-RSU2400A
Page 31 of 113

Occupied Bandwidth
2.1049(h), 21.105

Each authorization issued pursuant to these rules will show, as the
emission designator, a symbol representing the class of emission
which shall be prefixed by a number specifying the necessary
bandwidth. This figure does not necessarily indicate the bandwidth
actually occupied by the emission at any instant. In those cases
where part 2 of this chapter does not provide a formula for the
computation of the necessary bandwidth, the occupied bandwidth
may be used in the emission designator.

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF signal from the test
unit is applied to a spectrum analyzer. The Spectrum Analyzer is
time gated, to capture the transmission during the burst. The
occupied bandwidth of the test unit is recorded by measuring the
99 % modulation bandwidth with the built in measurement
function in the spectrum analyzer. The transmitter is enabled in test
mode with the attached computer. Measurements are performed at
three frequencies across the band, for each of the modulation
formats available (4 QAM, 16 QAM, and 64 QAM), and 12, 15,
and 19.5 Vdc.

Frequency = 2503, 2593, 2683 MHz

Temperature = 25°C
Voltage =12, 15, 19.5 Vdc

09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A

Test Results Summary:

NextNet Wireless, Inc

Page 32 of 113
99.0 % Occupied Bandwidth (MHz)
Globetek 19.5 Vdc Power Supply
Modulation Type
Freq 4-QAM 16-QAM 64-QAM
(MHz)
2503 5.4920 5.4895 5.4962
2593 5.4895 5.4989 5.4835
2683 5.4945 5.4855 5.4974
Globetek 15 Vdc Power Supply
Modulation Type
Freq 4-QAM 16-QAM 64-QAM
(MHz)
2503 5.4849 5.4902 5.4934
2593 5.4890 5.4818 5.4941
2683 5.4857 5.4877 5.4888
HP Power Supply (12 Vdc)
Modulation Type
Freq 4-QAM 16-QAM 64-QAM
(MHz)
2503 5.4819 5.4873 5.4886
2593 5.4801 5.4986 5.4731
2683 5.4900 5.4869 5.4902
09/27/2004

9555 James Ave. South Suite 270

Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-RSU2400A
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Occupied Bandwidth
Test Set-Up:

Power Supply —

DUT § Spectrum Analyzer

Ethernet
Switch 41.2dB

Computer

Test Equipment:

DUT NextNet Wireless CPE (RSU-2400-AV)
# 2008687

Spectrum Analyzer Agilent E4440A

S/N: MY 44022791
Calibrated on: 05/30/2004
Cal due: 05/30/2006

Attenuator(s) Pasternak Corporation
2x20dB Model: PE7005-20 (20 dB)
Calibrated by user

Computer Dell Inspiron 5000
Model: PPM
S/N: 000832RM-12961-04R-0441

Ethernet Switch D-Link

Model: DSS-5+

5 port 10/100Mbps
S/N: B205335003175

Power Supply 1 Globetek

Model: GT-21148-3015-T3

15 Vdc / 1.6A Limited Power Source
S/N: 00430704

Power Supply 2 Globetek

Model: GT-21097-5020-0.5

19.5 Vdc / 2.5 A Limited Power Source
S/N: 003808 09/03

Power Supply 3 Agilent E3615A
0-20 Vdc/0-3 A
S/N: KR01508861

Multimeter HP 34401A Multimeter
Cal Date: 08-03-2004
Cal Due: 08-03-06
S/N: 3146A58949

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Test Report

Occupied Bandwidth

Measured with Globtek 19.5 Vdc power supply

FCC ID: PHX-RSU2400A
Page 34 of 113

- Agilent 89:34:21 Sep 1, 2004

Ref 33 dBm

Atten 18 dB
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Log
16 i

dB/

Dffst > ]/

41.2 J

dB /H

PAva
166

W1 S2

Center 2.503 DA GHz
#Res BW 1608 kHz

#BH 308 kHz

Occupied Bandwidth
5.4920 MHz

Transmit Freq Error
% dB Bandwidth

21.819 kHz
5.598 MHz*

4-QAM

Span 7 MHz
Sweep 2,133 ms (581 pts)

Occ BH % Pur 99.06 ¥
¥ dB -20.00 4B

3 Agilent 89:35:54 Sep 1, 2004
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[rfrncm eyl A L b ol i i P e A

dB/

Offst > ]
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J

dB ff
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WL S2

Center 2,593 008 GHz
#Res BHW 160 kHz

+VBW 308 kHz

Occupied Bandwidth
5.4895 MHz

Transmit Freq Error
% dB Bandwidth

15.129 kHz
5.763 MHz*

4-QAM

Span 7 MHz
Sweep 2,133 ms (501 pts)

Occ BH % Pur 99.08 ¥
®xdB -20.00 4B

NextNet Wireless, Inc

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Measured with Globtek 19

Occupied Bandwidth
.5 Vdc power supply

FCC ID: PHX-RSU2400A
Page 35 of 113

- Agilent 89:37:09 Sep 1, 2004

Ref 33 dBm

Atten 18 dB
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et B ot

dB/
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Transmit Freq Error
% dB Bandwidth
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5.697 MHz*

4-QAM
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Sweep 2,133 ms (581 pts)
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Transmit Freq Error
% dB Bandwidth

16.829 kHz
5.766 MHz*

16-QAM

Span 7 MHz
Sweep 2,133 ms (501 pts)

Occ BH % Pur 99.08 ¥
®xdB -20.00 4B

NextNet Wireless, Inc

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Occupied Bandwidth
Measured with Globtek 19.5 Vdc power supply

% Agilent 89:36:23 Sep 1, 2004

Fef 33 dBm Atten 18 dB
#Avg
Log

dB/
Offst > ]/ \ <«

o ;
7 N
. b

PAva
160
H1 §2
Center 2.593 088 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4989 MHz x dB  -20.00 dB

Transmit Freq Error  17.841 kHz
% dB Bandwidth 5.696 MHz*

16-QAM

3 Agilent 89:37:30 Sep 1, 2004
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#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
G.4855 MHz x dB -20.09 dB

Transmit Freq Error  22.660 kHz
% dB Bandwidth 5.699 MHz*

16-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Occupied Bandwidth
Measured with Globtek 19.5 Vdc power supply

% Agilent 89:35:26 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

dB/ ’
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#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4962 MHz x dB  -20.00 dB

Transmit Freq Error  19.968 kHz
% dB Bandwidth .695 MHz*

64-QAM
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#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
0.4835 MHz x dB -20.09 dB

Transmit Freq Error  1/.924 kHz
% dB Bandwidth 5.698 MHz%

64-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Occupied Bandwidth

Measured with Globtek 19.5 Vdc power supply

FCC ID: PHX-RSU2400A
Page 38 of 113

% Agilent 89:37:52 Sep 1, 2004
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Log
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#BH 308 kHz
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Sweep 2,133 ms (581 pts)

Occ BH % Pur 99.06 ¥

G.4974 MHz ¥ dB -20.00 4B
Transmit Freq Error  20.129 kHz
% dB Banduidth 5.701 MHz*
64-QAM
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Occupied Bandwidth
Measured with Globtek 15 Vdc power supply

- Agilent 89:23:53 Sep 1, 2004
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#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4849 MHz x dB  -20.00 dB

Transmit Freq Error  15.933 kHz
% dB Bandwidth 5.769 MHz*

4-QAM

3 Agilent 09:309:20 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

10 T T e T L Y e

dB/
Difst > ]( H &

o - \
L./ e

PRvg
166
H1 §2
Center 2.593 086 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
5.4890 MHz x dB -20.09 dB

Transmit Freq Error  20.526 kHz
% dB Bandwidth 5.690 MHz*

4-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431




Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 40 of 113

Occupied Bandwidth
Measured with Globtek 15 Vdc power supply

% Agilent 89:31:46 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#HAvg
Log

18 T T O R Y T Ya'a .

dB/
Offst > ]f H <«

ol \
i \
7 N

PAva
160
H1 §2
Center 2.683 B@8 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4857 MHz x dB  -20.00 dB

Transmit Freq Error 22077 kHz
% dB Bandwidth 5.698 MHz*

4-QAM

3 Agilent 89:29:29 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

dB/
Offst > If H <«

1.2
4B J \
/ N
.J‘\“’“"/ \N"‘.n_

PRvg
166
H1 §2
Center 2.503 006 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
0.4902 MHz x dB -20.09 dB

Transmit Freq Error  25.864 kHz
% dB Bandwidth 5.696 MHz*

16-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431




Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 41 of 113

Occupied Bandwidth
Measured with Globtek 15 Vdc power supply

% Agilent 89:38:57 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

10 T L L LT R M e s LR A

dB/
Offst > | G

o - \
./

PAva
160
H1 §2
Center 2.593 088 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4818 MHz x dB  -20.00 dB

Transmit Freq Error  17.841 kHz
% dB Bandwidth B.711 MHz*

16-QAM

3 Agilent 89:32:06 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

16 Ky in, WWWMWWM

dB/
Offst > ‘/ \ <

S \
/ il
./ A

PRvg
166
H1 §2
Center 2.683 008 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
G.4877 MHz x dB -20.09 dB

Transmit Freq Error  19.967 kHz
% dB Bandwidth 5.692 MHz%

16-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431




Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 42 of 113

Occupied Bandwidth
Measured with Globtek 15 Vdc power supply

- Agilent 89:29:47  Sep 1, 2004

Ref 33 dBm Atten 18 dB
#HAvg
Log

1@ T L | s e i i T

dB/
Offst > | <

12
4B / \
/ \

7 M

PAva
160
H1 §2
Center 2.503 B88 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4934 MHz x dB  -20.00 dB

Transmit Freq Error 16567 kHz
% dB Bandwidth 5,762 MHz*

64-QAM

3 Agilent 89:31:21 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

10 e, il P e e s A M"WWW

dB/
Offst > ]f \ <«

-l \

7 5

PRvg
166
H1 §2
Center 2.593 086 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
G.4941 MHz x dB  -20.08 dB

Transmit Freq Error  21.351 kHz
% dB Bandwidth 5.762 MHz%

64-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431




Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 43 of 113

Occupied Bandwidth
Measured with Globtek 15 Vdc power supply

3 Agilent 89:32:43 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

dB/
Offst > ‘/ \ <«

o ;
i \
. \,

PAva
160
H1 §2
Center 2.683 B@8 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4888 MHz x dB  -20.00 dB

Transmit Freq Error  17.975 kHz
% dB Bandwidth 5.697 MHz*

64-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431




Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 44 of 113

Occupied Bandwidth
Measured with HP Power Supply (12 Vdc)

- Agilent 89:39:58 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

16 Pt T P B P o bt it AR bt i A o

dB/
Offst > | <

41.2

dB / \
7 5

[ ]

PAva
160
H1 §2
Center 2.503 B88 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4819 MHz x dB  -20.00 dB

Transmit Freq Error  19.158 kHz
% dB Bandwidth 5,767 MHz*

4-QAM

3 Agilent 89:41:04 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg

Lo
1@9 L T S LY et PP e

dB/
Offst > { \ <

o - ¥
o b

PRvg
166
H1 §2
Center 2.593 086 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4801 MHz x dB -20.09 dB

Transmit Freq Error  28.155 kHz
% dB Bandwidth 5.761 MHz%

4-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Occupied Bandwidth
Measured with HP Power Supply (12 Vdc)

- Agilent 89:42:89 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

16 T L o LWLV VY oy WOV, M N T s,

dB/
Offst > | <

i 7 \
7 N

PAva
160
H1 §2
Center 2.683 B@8 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
C.4900 MHz x dB  -20.00 dB

Transmit Freq Error  15.932 kHz
% dB Bandwidth 5,768 MHz*

4-QAM

3 Agilent 09:48:19 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log

14 1 eV s e o9 et S ) el LV Lt pondfri s el N

dB/
Offst > ] H <«

41.2
dB J \
i \
I N

PRvg
166
H1 §2
Center 2.503 006 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (501 pts)

Occupied Bandwidth Occ BH % Pur  99.00 7
0.4873 MHz x dB -20.09 dB

Transmit Freq Error  20.221 kHz
% dB Bandwidth 5.699 MHz*

16-QAM

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431




Exhibit 6
Test Report

Occupied Bandwidth

Measured with HP Power Supply (12 Vdc)

FCC ID: PHX-RSU2400A
Page 46 of 113

- Agilent 89:41:24 Sep 1, 2004

Ref 33 dBm Atten 18 dB
#Avg
Log
dB/
DFfst e{ \e
41.2
dB ’,/} L\\
-»«N"/ \~‘_~'
PAva
168
Hl 52
Center 2.593 088 GHz Span 7 MHz
#Res BH 160 kHz #BH 388 kHz Sweep 2,133 ms (581 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
5.4986 MHz ® dB -20.00 dB
Transmit Freq Error 15376 kHz
% dB Bandmidth 5.5691 MHz*
16-QAM
3 Agilent 89:42:32 Sep 1, 2004
Ref 33 dBm Atten 18 dB
#Avg
Log
18 T T T T T o T P T .
dB/
Offst > ‘f \ <
41.2
dB [JJ k‘\\
PRvg
188
H1l 52
Center 2.683 008 GHz Span 7 MHz
#Res BHW 160 kHz #BH 300 kHz Sweep 2,133 ms (501 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7
5 4869 MHZ % dB -206.00 JB
Transmit Freq Error  1/.638 kHz
% dB Bandwidth 5,701 MHzx
16-QAM
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270

Bloomington, MN 55431




Exhibit 6
Test Report

Occupied Bandwidth

Measured with HP Power Supply (12 Vdc)

FCC ID: PHX-RSU2400A
Page 47 of 113

- Agilent 09:48:48 Sep 1, 2004

Ref 33 dBm

Atten 18 dB

#Avg

Log
14

et

dB/

Offst > ,/

41.2
dB

]

/f

PAva
166

W1 S2

Center 2.503 DA GHz
#Res BW 1608 kHz

Occupied Bandwi

#BH 308 kHz

dth

5.4886 MHz

Transmit Freq Error
% dB Bandwidth

17.565 kHz
5.765 MHz*

64-QAM

Span 7 MHz
Sweep 2,133 ms (581 pts)

Occ BH % Pur 99.06 ¥
¥ dB -20.00 4B

3 Agilent 89:41:44 Sep 1, 2004

Ref 33 dBm

Atten 18 dB

#Avg

Log
16

Tl e

dB/

Offst > {

41.2
dB

/

!

=

PRvg
166

WL S2

Center 2,593 008 GHz
#Res BHW 160 kHz

Occupied Bandwi

+VBW 308 kHz

dth

5.4731 MHz

Transmit Freq Error
% dB Bandwidth

23.285 kHz
5.768 MHz*

64-QAM

Span 7 MHz
Sweep 2,133 ms (501 pts)

Occ BH % Pur 99.08 ¥
®xdB -20.00 4B

NextNet Wireless, Inc

9555 James Ave. South Suite 270

Bloomington, MN 55431

09/27/2004




Exhibit 6
Test Report

Occupied Bandwidth

Measured with HP Power Supply (12 Vdc)

FCC ID: PHX-RSU2400A
Page 48 of 113

% Agilent 89:42:52 Sep 1, 2004

Ref 33 dBm

#Avg
Log
14
dB/
Offst
41.2
dB

PAva
166
Hl §2

Center 2,633 DA GHz
#Res BW 1608 kHz

Atten 18 dB

>

/

/I

S

#BH 308 kHz

Occupied Bandwidth

Span 7 MHz
Sweep 2,133 ms (581 pts)

Occ BH % Pur 99.06 ¥

5.4902 MHz ¥ dB -20.00 4B
Transmit Freq Error 21857 kHz
% dB Banduidth 5.705 MHz*
64-QAM
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270

Bloomington, MN 55431




Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 49 of 113

Spurious emissions at antenna terminals

Rule Part Number:

Test Procedure:

Test Conditions:

Test Setup

2.1051, 2.1049, 2.1057
Frequency Range =9 kHz to 26.86 GHz

Attenuation (dB) below the power (W) supplied to the antenna
transmission line

Attenuation =43 + 10 log P, or 70 dBc, whichever is less stringent

Attenuation = 43 + 10log(2) = 46 dBc 2 watt transmit level

The Orthogonal Frequency Division Multiplexing (OFDM)
modulated Time Division Duplex (TDD) RF signal from the test
unit is applied to a spectrum analyzer thru 30 dB of attenuation.
The transmission is recorded from 9 kHz to 26.5 GHz. The
transmitter is enabled in test mode with the attached computer.
Measurements are performed with 12, 15, and 19.5 Vdc input
power and low mid and high frequencies. All measurements
performed with 4-QAM modulation.

Frequency = 2503, 2593, 2683 MHz

Temperature = 25°C
Voltage = 12, 15, 19.5 Vdc

Power Supply

Ethernet
Switch

DUT § Spectrum Analyzer

41.2 dB

Computer

NextNet Wireless, Inc

09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 50 of 113

Spurious emissions at antenna terminals

Test Equipment:

DUT NextNet Wireless CPE (RSU-2400-AV)
# 2008687

Spectrum Analyzer Agilent E4440A

S/N: MY44022791
Calibrated on: 05/30/2004
Cal due: 05/30/2006

Attenuator(s) Pasternak Corporation
2x20dB Model: PE7005-20 (20 dB)
Calibrated by user

Computer Dell Inspiron 5000
Model: PPM
S/N: 000832RM-12961-04R-0441

Ethernet Switch D-Link

Model: DSS-5+

5 port 10/100Mbps
S/N: B205335003175

Power Supply 1 Globetek

Model: GT-21148-3015-T3

15 Vdc / 1.6A Limited Power Source
S/N: 00430704

Power Supply 2 Globetek

Model: GT-21097-5020-0.5

19.5 Vdc / 2.5 A Limited Power Source
S/N: 003808 09/03

Power Supply 3 Agilent E3615A
0-20 Vdc/0-3 A
S/N: KR01508861

Multimeter HP 34401 A Multimeter
Cal Date: 08-03-2004
Cal Due: 08-03-06
S/N: 3146A58949

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 51 of 113

Spurious emissions at antenna terminals
Measured with Globtek 19.5 Vdc power supply

- Agilent 16:51:46 Pug 185, 2604

Ref 28 dBm

#fAtten 18 dB

Mkrl 8.7 kHz
-51.188 dBm

#Peak
Lo Marker

10 [8.780 kHz
d8/ 1-51.108 cBm

OC Coupled

Difst
41.2
dB

-13.8

dBm
LaRw

2
V1 sz

53 KC
A AR

£0

<50k
Swp

WL\N A

W)
e

TR

L)
T

" Lkl
7

Start 9.0 kHz
#Res BW 180 Hz

# Agilent 16:56:04 PAug 16, 2004

Ref 28 dBm

#WBW 360 Hz
Fo=2503 MHz

#fAtten 18 dB

Stop 1568.8 kHz
Sweep G7.38 5 (5A1 pts)

Mkrl 8.7 kHz
-51.644 dBm

#Peak
Lo Marker

19 [8.780 kHz
d8/ 1-51.844 dBm

OC Coupled

Dffst
41.2
dB

%ww

il

o sl

Lol

L

Ay s
UARRLE L ool | )

n"“‘f‘ bty

i Jvhwu

Start 9.0 kHz
#Res BH 160 Hz

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

#WBW 300 Hz
Fo=2593 MHz

Stop 1568.8 kHz
Sweep 67,38 5 (501 pts)

09/27/2004



Exhibit 6 FCC ID: PHX-RSU2400A
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Spurious emissions at antenna terminals
Measured with Globtek 19.5 Vdc power supply

- Agilent 16:59:46 Rug 16, 2004
Mkrl 8.7 kHz
Ref 2@ dBm #Atten 18 dB -58.748 dBm

#Peak
Lo Marker

10 [8.780 kHz
B/ |-5@.740 dBm OC Coupled

Difst
41.2
dB

-13.8
dBm
LaRw
2

Y1 s2
53 HC
A AR

£
<50k "N\Jm ,
Swp K

www&%’nm% !l.lh_» u‘lﬁ;{.‘. 1J|1”m|ﬁvn_‘L T wlt'ﬂ'r( I “'d"'"l'l'l"‘ J\W J:r ! | ‘!I ﬁ "

Start 9.8 kHz Stop 1568.8 kHz
#Res BH 180 Hz #WBW 388 Hz Sweep G7.38 5 (5A1 pts)

Fo=2683 MHz

- Agilent 17:85:12 Pug 16, 2604
Mkrl 218 kHz
Ref 28 dBm #Atten 18 dB -40.88 dBm

#Peak
e [Marker |

10 [210.000 kHz

_ OC Coupled
gfff;t 40.80 dBm P

41.2
dB

Start 156 kHz Stop 30.80 MHz
#Res BH 16 kHz #WBH 36 kHz Sweep 1,426 5 (581 pts)

Fo=2503 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 53 of 113

Spurious emissions at antenna terminals
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:04:33 Rug 16, 2004
Mkrl 218 kHz
Ref 2@ dBm #Atten 18 dB -41.63 dBm

#Peak
Lo Marker

10 [210.000 kHz
d8/ |-41.63 dBm 0C Coupled

Difst
41.2
dB

-13.8
dBm

LaRw

V1 s2
53 KC
A AR
£

FTun R T e P Y VTN RV N AN SV R

Swp

Start 158 kHz Stop 30.80 MHz
#Res BH 18 kHz #WBHW 38 kHz Sweep 1.426 5 (5A1 pts)

Fo=2593 MHz

- Agilent 17:83:46 Pug 16, 2004
Mkrl 218 kHz
Ref 28 dBm #Atten 18 dB -40.44 dBm

#Peak
e [Marker |

10 [210.000 kHz

_ OC Coupled
gfff;t 40.44 dBm P

41.2
dB

Start 156 kHz Stop 30.80 MHz
#Res BH 16 kHz #WBH 36 kHz Sweep 1,426 5 (581 pts)

Fo=2683 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-RSU2400A
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Spurious emissions at antenna terminals
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:06:39 Aug 16, 2004
Mkrl 503.4 MHz
Ref 2@ dBm #Atten 18 dB -42.85 dBm

#Peak
Lo Marker

10 503.400000 MHz
8/ 1-42.88 dBm

Difst
41.2
dB

-13.8
dBm

LaRw

Y1 52 1
Eif)g%WMWWWWWMWWWW
FTun
Swp

Start 30.6 MHz Stop 1.080 @ GHz
#Res BH 180 kHz #'BH 3688 kHz Sweep 92.73 ms (501 pts)

Fo=2503 MHz

- Agilent 17:87:32 Pug 16, 2604
Mkrl 501.4 MHz
Ref 28 dBm #Atten 18 dB -42.68 dBm

#Peak
e [Marker |

10 [501.400000 MHz

oo |-42.6@ dBm

41.2
dB

R S et L TS e e oy

Start 30.0 MHz Stop 1.880 @ GHz
#Res BHW 160 kHz #BH 300 kHz Sweep 92,73 ms (581 pts)

Fo=2593 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 55 of 113

Spurious emissions at antenna terminals
Measured with Globtek 19.5 Vdc power supply

- Agilent 17:63:64 Pug 15, 2604

Ref 28 dBm

#fAtten 18 dB

Mkrl £91.5 MHz
-41.88 dBm

#Peak
Lo Marker

10 [691.500000 MHz
8/ 1-41.80 dBm

Difst
41.2
dB

-13.8

dBm
LaRw

V1 sz

53 KC

A AR )

T, T T

£
FTun

Swp

Start 30,0 MHz
#Res BW 166 kHz

# Agilent 16:55:47 Sep 24, 2004

Ref 33 dBm

#YBH 368 kHz
Fo=2683 MHz

#fAtten 18 dB

Stop 1.6600 8 GHz

Sweep 92.73 ms (501 pts)

a Mkrl 2.50 GHz
-54.72 dB

#Avg
Log

18
dB/ e

Dffst
41.2
dB

Start 1.08 GHz
#Res BH 1 MHz

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

#WEBH 3 MHz
Fo=2503 MHz

Stop 26.50 GHz
Sweep 510 ms (501 pts)

09/27/2004



Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 56 of 113

Spurious emissions at antenna terminals
Measured with Globtek 19.5 Vdc power supply

% Agilent 16:56:20 Sep 24, 2004

a Mkrl 2.59 GHz
Ref 33 dBm #Atten 10 dB -57.45 dB
#Avg
Log
14 iR
dB/ <
Offst
41.2
dB

-13.8
dBm

PARvg

V1 g2
53 KC
A AA s N A
£0 I N B B
FTun [
Swp

Start 1.06 GHz Stop 26.50 GHz
#Res BH 1 MHz #WBW 3 MHz Sweep 510 ms (501 pts)

Fo=2593 MHz

2 Agilent 16:56:58 Sep 24, 2004

a Mkrl 2.68 GHz
Ref 33 dBm #Atten 10 dB -55.83 dB
#Avg
Log
14
dB/ Py
Offst
41.2
dB

Start 1.06 GHz Stop 26.50 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 510 ms (501 pts)

Fo=2683 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 57 of 113

Spurious emissions at antenna terminals

Measured with Globtek 15 Vdc power supply

- Agilent 15:12:24 Pug 31, 2604

Ref 13 dBm Atten 18 dB

Mkrl 15.6 kHz
-56.081 dBm

#Peak
Log

18
dB/

OC Coupled

Difst
41.2

dB

#PAvg

V1 sz

53 KC
A AR

o

£
F{alk N

AN M ru‘wﬂw QUG U S e e e

Start 9.0 kHz

#Res BW 168 Hz VEH 388 Hz

Fo=2503 MHz

# Agilent 15:16:19 Aug 31, 2004

Ref 13 dBm Atten 1@ dB

Stop 1568.8 kHz
Sweep G7.38 5 (5A1 pts)

Mkrl 15.8 kHz
-35.81 dBm

#Peak
Log

19
dB/

OC Coupled

Dffst
41.2

dB

#PRvy

W1 S2

53 KC
A AR

0

£
F<50K b Mm |

R ﬁﬂmﬁﬁhhhmwmn“ﬂqp

ity A It g

Start 9.0 kHz 7

#Res BW 100 Hz VEH 308 Hz

Fo=2593 MHz

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

Stop 1568.8 kHz
Sweep 67,38 5 (501 pts)

09/27/2004



Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 58 of 113

Spurious emissions at antenna terminals
Measured with Globtek 15 Vdc power supply

% Agilent 15:21:19 Aug 31, 2084
Mkrl 15.8 kHz
Ref 13 dBm Atten 18 dB -55.11 dBm
#Peak
Log
14
dB/ OC Coupled

Difst
41.2
dB

#PAvg

Wl S2
53 KC
A AR
£0

<58k oAl

Sup o 'Mwﬂwwwwwwwwwwwwwww

0

Start 9.0 kHz - Stop 156.8 kHz
#Res BH 180 Hz VEH 388 Hz Sweep G7.38 5 (5A1 pts)

Fo=2683 MHz

- Agilent 15:22:54 Aug 31, 2604
Mkrl 458 kHz
Ref 13 dBm Atten 1@ dB -50.82 dBm

#Peak
e [Marker |

10 [450.000 kHz

_ OC Coupled
gfff;t 50.82 dBm P

41.2
dB

#PRvy

W1 S2
53 KC

H HH e po bt IR TR I ST L T
£(h: e R e

FTun
Swp

.

[T TET U0 ST WA TR BURE I Y, IR
(R L il I A LR T

Start 156 kHz " Stop 30.80 MHz
#Res BH 16 kHz WEH 38 kHz Sweep 1,426 5 (581 pts)

Fo=2503 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 59 of 113

Spurious emissions at antenna terminals
Measured with Globtek 15 Vdc power supply

- Agilent 15:23:53 Pug 31, 2604

Ref 13 dBm Atten 18 dB

Mkrl

218 kHz

-49.35 dBm

#Peak
Log

18
dB/

oc

Coupled

Difst
41.2

dB

#PAvg

Wl S2

53 M0

s L b

o

gmﬂﬂ Wi, bt bt
FTun

P ) LT T
¥ T T

LA T Rt ML

il it
T LA

E

CARCCRCN B i T o M |

A
L L

Swp

Start 158 kHz -
#Res BW 18 kHz

WEH 38 kHz
Fo=2593 MHz

# Agilent 15:24:58 Aug 31, 2004

Ref 13 dBm Atten 1@ dB

Stop 30.80 MHz
Sweep 1.426 5 (5A1 pts)

Mkrl

218 kHz

-50.87 dBm

#Peak
Log

19
dB/

oc

Coupled

Dffst
41.2

dB

#PRvy

W1 S2

33 G
A AR MWM' il

wjl.ahllh .Jlﬂllll. Badt
R e A Y

by et
A

£0£1 o
FTun

Mo iy sy A
AT

i

L,
i
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Start 156 kHz
#Res BW 18 kHz

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

WEH 38 kHz
Fo=2683 MHz

Stop 30.80 MHz
Sweep 1,426 5 (581 pts)

09/27/2004
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Spurious emissions at antenna terminals
Measured with Globtek 15 Vdc power supply

% Agilent 15:27:23 Aug 31, 2084

Mkrl #31.2 MHz
Ref 33 dBm Atten 18 dB -41.88 dBm
#Peak
Log
14
dB/
Offst
41.2
dB

#PAvg

V1 52
3 HC
A AR
£ S

FTUN b A b bl it st ot Atah 1 il o unlw 1ol
S'ﬁ'p b= Ty 'I' B LR LA H[I"I"l' ¥ L LT L T L I LA | IYHI|I|I' 7

Start 30.6 MHz Stop 1.080 @ GHz
#Res BH 180 kHz VEW 3688 kHz Sweep 92.73 ms (501 pts)

Fo=2503 MHz

2 Agilent 15:29:82 Aug 31, 2604

Mkrl 736.2 MHz
Ref 33 dBm Atten 18 dB -41.13 dBm
#Peak
Log
14
dB/
Offst
41.2
dB

#PRvy

V1 52
53 KC
A AR

£
FTun ﬁ )
Sup e e k~-1r'-1|l'hh|l||.|r\-~l ’ MM‘HWv Ml' m'rﬁ"uh\r"ﬁh n'i' Wﬁﬂw

Start 30.0 MHz Stop 1.880 @ GHz
#Res BHW 160 kHz VBH 308 kHz Sweep 92,73 ms (581 pts)
Fo=2593 MHz
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antenna terminals
Measured with Globtek 15 Vdc power supply

% Agilent 15:29:38 Aug 31, 2084

Mkrl 543.0 MHz
Ref 33 dBm Atten 18 dB -42.68 dBm
#Peak
Log
14
dB/
Offst
41.2
dB

#PAvg

V1 sz
53 KC
A AR
£ 1

LN T TN TN SR AL ﬂirﬁmm.ﬂlﬂnﬁh‘lmhmn Pl st e g
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Start 30.6 MHz Stop 1.080 @ GHz
#Res BH 180 kHz VEW 3688 kHz Sweep 92.73 ms (501 pts)

Fo=2683 MHz

2 Agilent 17:66:05 Sep 24, 2004

a Mkrl 2.50 GHz
Ref 33 dBm #Atten 10 dB -55.68 dB
#Avg
Log
14
dB/ iR
Offst |—3
41.2
dB

Start 1.06 GHz Stop 26.50 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 510 ms (501 pts)

Fo=2503 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antenna terminals
Measured with Globtek 15 Vdc power supply

3% Agilent 17:08:38 Sep 24, 2004

a Mkrl 2.59 GHz
Ref 33 dBm #Atten 10 dB -57.36 dB
#Avg
Log
14 iR
dB/ ¢
Offst
41.2
dB

-13.8
dBm

PARvg

Y1 s2
53 HC
A AA . o A
FTun [
Swp

Start 1.06 GHz Stop 26.50 GHz
#Res BH 1 MHz #WBW 3 MHz Sweep 510 ms (501 pts)

Fo=2593 MHz

2 Agilent 17:61:18 Sep 24, 2004

a Mkrl 2.68 GHz
Ref 33 dBm #Atten 10 dB -55.43 dB
#Avg
Log
14
B/ | w
Offst
41.2
dB

Start 1.06 GHz Stop 26.50 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 510 ms (501 pts)

Fo=2683 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antenna terminals

Measured with HP Power Supply (12 Vdc)

- Agilent 15:49:52 Pug 31, 2604

Ref 13 dBm Atten 18 dB

Mkrl 58.8 kHz
-58.78 dBm

#Peak
Log

18
dB/

OC Coupled

Difst
41.2

dB

#PAvg

V1 sz
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£
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P iyt il
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e i s o

Start 9.0 kHz

Stop 1568.8 kHz

#Res BH 180 Hz VEH 388 Hz Sweep G7.38 5 (5A1 pts)
Fo=2503 MHz
2 Agilent 15:58:31 Aug 31, 2664
Mkrl 58.0 kHz
Ref 13 dBm Atten 18 dB -58.22 dBm
ngak Marker
10 58.000 kHz
dB/ _5822 dBm DC Coupled
Offst
41.2
dB
#PRvy
H1 S2H,
53 }-{C‘]IL
A AA , 1
£0£1
Rom| Ao ] .
S'ﬂ'[:l WTWTWW I{IIW WWW

Start 9.9 kHz "
#Res BH 189 Hz VEH 3688 Hz

Fo=2593 MHz

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

Stop 1568.8 kHz
Sweep 67,38 5 (501 pts)

09/27/2004
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Spurious emissions at antenna terminals

Measured with HP Power Supply

(12 Vdc)

- Agilent 16:62:58 Pug 31, 2604

Ref 13 dBm

Atten 18 dB

Mkrl 58.8 kHz
-57.85 dBm

#Peak
Log
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dB/

OC Coupled

Difst
41.2

dB
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Start 9.8 kHz -
#Res BW 180 Hz

VEH 388 Hz
Fo=2683 MHz

# Agilent 16:52:07 PAug 31, 2004

Ref 13 dBm

Atten 18 dB

Stop 1568.8 kHz
Sweep G7.38 5 (5A1 pts)

Mkrl 218 kHz
-51.88 dBm

#Peak
Log
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Start 158 kHz
#Res BW 18 kHz

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

WEH 38 kHz
Fo=2503 MHz

Stop 30.80 MHz
Sweep 1,426 5 (581 pts)
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Spurious emissions at antenna terminals
Measured with HP Power Supply (12 Vdc)

% Agilent 16:53:34 Aug 31, 2004
Mikrl 218 kHz

Ref 13 dBm Atten 16 dB -58.33 dBm
#Peak

Log

dB/ DC Coupled

A HHMWNM b | u.ﬂ‘l.w#l'l'm ol bt Rt b .'W.ﬂ,,x o

A WYNPR TPV S Yol e

Start 158 kHz Stop 38,00 MHz
#Res BH 18 kHz VEH 36 kHz Sweep 1.426 5 (581 pts)

Fo=2593 MHz

- Agilent 16:54:32 Aug 31, 2604
Mkrl 338 kHz

Ref 13 dBm Atten 18 dB -51.18 dBm
#Peak

Log
14
dB/ OC Coupled
Offst
41.2
dB

53 HC
A AR M%M’M MJII'\Y«;A‘.'.L*.'.IIM&“MH.M Y NPT OVOPRON WU TIRLTE ) PO T v‘m,_"hwrﬁ,,
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Start 156 kHz Stop 30.80 MHz
#Res BH 16 kHz WEH 38 kHz Sweep 1,426 5 (581 pts)

Fo=2683 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antenna terminals
Measured with HP Power Supply (12 Vdc)

% Agilent 16:55:46 Aug 31, 2084

Mkrl 959.3 MHz
Ref 33 dBm Atten 18 dB -42.37 dBm
#Peak
Log
14
dB/
Offst
41.2
dB

-13.8
dBm

#PAvg
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Start 30.6 MHz Stop 1.080 @ GHz
#Res BH 180 kHz VEW 3688 kHz Sweep 92.73 ms (501 pts)

Fo=2503 MHz

¥ Agilent 16:56:1% Aug 31, 2604

Mkrl 625.6 MHz
Ref 33 dBm Atten 18 dB -42.29 dBm
#Peak
Log
14
dB/
Offst
41.2
dB
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Start 30.0 MHz Stop 1.880 @ GHz
#Res BHW 160 kHz VBH 308 kHz Sweep 92,73 ms (581 pts)

Fo=2593 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Spurious emissions at antenna terminals
Measured with HP Power Supply (12 Vdc)

% Agilent 16:56:43 Aug 31, 2084

Mkrl #33.2 MHz
Ref 33 dBm Atten 18 dB -41.71 dBm
#Peak
Log
14
dB/
Offst
41.2
dB

-13.8
dBm
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Start 30.6 MHz Stop 1.080 @ GHz
#Res BH 180 kHz VEW 3688 kHz Sweep 92.73 ms (501 pts)

Fo=2683 MHz

2 Agilent 16:45:46 Sep 24, 2004

a Mkrl 2.50 GHz
Ref 33 dBm #Atten 10 dB -55.43 dB
#Avg
Log
14
B/ |
Offst
41.2
dB

Start 1.06 GHz Stop 26.50 GHz
#Res BH 1 MHz #WBH 3 MHz Sweep 510 ms (501 pts)

Fo=2503 MHz

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 68 of 113

Spurious emissions at antenna terminals
Measured with HP Power Supply (12 Vdc)

- Agilent 16:49:34  Sep 24, 2604

Ref 33 dBm

#fAtten 18 dB

a Mkrl 2.5 GHz
-56.95 dB

#Avg
Log

18 iR
dB/ '

Difst
41.2
dB

-13.8

dBm

PARvg

V1 sz
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FTun

Swp

Start 1.00 GHz
#Res BW 1 MHz

# Agilent 16:50:04 Sep 24, 2004

Ref 33 dBm

#W/BH 3 MHz
Fo=2593 MHz

#fAtten 18 dB

Stop 26.50 GHz
Sweep 510 ms (501 pts)

a Mkrl 2.68 GHz
-55.52 dB

#Avg
Log

19
dB/ o

Dffst
41.2
dB

Start 1.08 GHz
#Res BH 1 MHz

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

#WEBH 3 MHz
Fo=2683 MHz

Stop 26.50 GHz
Sweep 510 ms (501 pts)

09/27/2004



Exhibit 6
Test Report

Rule Part Number:

Test Procedure:

Test Conditions:

FCC ID: PHX-RSU2400A
Page 69 of 113

Field strength of spurious radiation

2.1053, 2.1049, 2.1057

Frequency Range = 30 MHz to 26.86 GHz
Case Radiation Attenuation = 43+10logP = -13 dBm maximum

The field strength of spurious radiation was measured at an open
area test site with applicable measurement antennas, low noise
amplifiers, and spectrum analyzers. Measurements were performed
by TUV Product Service Inc — Taylors Falls on August 5" and 6",
2004. Spurious signals were maximized for peak level by rotation
of the test unit and elevation of the measurement antenna.
Verification of compliance to the emissions limit was
accomplished by antenna substitution. Identified spurious signals
between 30 MHz and 1000 MHz are measured with a 120 kHz/6
dB bandwidth and quasi-peak detection. Spurious signals above
1000 MHz are measured with a 1 MHz/6 dB bandwidth and peak
detection.

Frequency = 2593 MHz

Temperature = 25°C
Supply Voltage = 120 Vac / 60 Hz (19.5 VDC to RSU-2400-AV)

Test Equipment: NextNet Wireless, Inc.

DUT NextNet Wireless CPE (RSU-2400-AV)
# 2008687

Attenuator(s) Pasternak Corporation

2x20dB Model: PE7005-20 (20 dB)
Calibrated by user

Computer Dell Inspiron 5000
Model: PPM

S/N: 000832RM-12961-04R-0441

Ethernet Switch D-Link

Model: DSS-5+
5 port 10/100Mbps
S/N: B205335003175

Power Supply Globetek

Model: GT-21097-5024-4.5
19.5 Vdc / 2.56 A Limited Power Source
S/N: 008968 23/04

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

09/27/2004
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TUV

PRODUET SERVIGE

Field strength of spurious radiation

TEST RESULT SUMMARY

FCC PART 15 SUBPART B
Class B Limit
FCC PART 2.1053

MANUFACTURER'S NAME NextNet Wireless, Incorporated

NAME OF EQUIPMENT Expedience

TYPE OF EQUIPMENT ISMIMMDS Indoar Customer Premise Equipment
MODEL NUMBER 900-0041-1XXX

MANUFACTURER'S ADDRESS 9555 James Avenue South, Suite 270

Bloomington MN 55431
TEST REPORT NUMBER WC403349 2

TEST DATE 05 August 2004

According to testing performed at TUV Product Service Inc, the above-mentioned unit is in compliance with the
electromagnetic compatibility reguirements defined in FCC Part 15 and FCC Part 2.1053.

It is the manufacturer's responsibility to assure that additional production units of this model are manufactured
with identical electrical and mechanical characteristics. Any modifications necessary for compliance made during
testing on the above mentioned date(s) must be implemented in all production units for compliance to be
maintained.

TUV Product Service Inc, as an independent testing laboratory, declares that the equipment tested as specified
above conforms to the requirements of FCC Part 15 and FCC Part 2.1053.

Date: 09 September 2004

Location: Taylors Falls MN J. C. Sausen T. K. Swanson
USA Tested By Technical Writer

Mat Transferable

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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FCC ID: PHX-RSU2400A
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Field strength of spurious radiation

TUV

PRODUET SERVIGE

EMC EMISSION - TEST REPORT

Test Report File No.

Model / Serial No.

Product Mame

Product Type

Applicant

Manufacturer

License holder

Address

Test Result

Test Project Number
Reference(s)

Total pages including
Appendices

WC403349.2 Date of issue: 09 September 2004

900-0041-1XXX [ board # 2008687

Expedience

ISM/MMDS Indoor Customer Premise Equipment

NextNet Wireless, Incorporated

MNextNet Wireless, Incorporated

MNextMNet Wireless, Incorporated

9555 James Avenue South, Suite 270
Bloomington MN 55431

B Positive 0 Negative

WC403349.2

39

TUV Product Service Inc is & subseniractor to TOV Product Servics, GmbH according fo the principles ouflined in ISOIEG Guide 25 and

EN 43001.

TUW Produst Service Ine reparts apply only iz the specific samples fesfed under stafed fes! conditions. s the manufasiurers
responsibilly fo assure that additions! production units of this mods! are manufzciursd with identical efectrical and mechanizal
components. TUV Product Service inc shall have no babilify for any deductions, inferences or generalizations drawn by the client or others
fram TUV Produsct Service Inc issued reports

This repart is the confidentis! praperty of fhe sfient  As a mutusl pratestion fo our siients, the public and ourselves, exiracts from the fest
report shall not be reproduced except in full withou! our wrilten approval. This report shall nof be used by the cfient fo claim product
endorsement by NVLAF or any agency of the LS govemmant.

TUW PRODUCT SERVICE INC

NextNet Wireless, Inc

TUV Procwct Senvice Inc and 15 Srofessional SN hary govemment
300 PrOMEsEonS! OMENENeN CATNESNonS and are MEmbers of
AALN ACIL AEA, ANSL IEEE, NVLAP, and VCCJ

File No. WIC403349.2, Page 1 of 13
18333 Wild Mountain Road Taylors Falls MM 55084-1758 Tel 851 638 0267 Fax: 651 638 0268 Rev.MNo 1.0

09/27/2004

9555 James Ave. South Suite 270

Bloomington, MN 55431
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Field strength of spurious radiation

m
PRODUET SERVIGE

DIRECTORY - EMISSIONS

Page(s)
A)  Documentation
Test report 1-10
Directory 2
Test Regulations 3
Deviations from standard / Summary 10
Test-setups (Photos) 11-13
Test-setup (drawing) Appendix A
B) Test data
Conducted emissions 10/150 kHz - 30 MHz 5.9
Radiated emissions 10 kHz - 30 MHz 5 9
Radiated emissions 30 MHz - 1000 MHz 6,9
Interference pawer 30 MHz - 300 MHz 6,9
Equivalent Radiated emissions 1 GHz - 26 GHz 7.9
C) Appendix A
Test Data Sheets and Test Setup Drawing(s) A2 —A16
D)  Appendix B
Constructional Data Form B2 - B8
Product Information Form(s) NIA
E)  Appendix C
Measurement Protocol C1-C2

File No. WIC403349.2, Page 2 of 13
TUv PRODUCT SERVICE INC 18333 Wild Mountain Road Taylors Falls MN 55084-1788 Tl 6516330297 Fax 6516320208 RevlNo 1.0

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

EMISSIONS TEST REGULATIONS :

The emissions tests were performed according to following regulations:

0O - EN 50081-1 7 1991
O - EN 55011/ 1991 O - Group 1 0 - Group 2
O-Class A O-Class B
O-EN 5501371990
O-EN 55014 7 1987 O - Household appliances and similar
O - Portable tools
O - Semiconductor devices

0O- EN 55014 f A2:1990
O-EN55014 71993 O - Household appliances and similar
O - Pertable tools
O - Semiconductor devices
O- EN 55015 / 1987
O-EN 55015 f A1:1990
O-EN 55015/ 1993
O - EN 55022 / 1987 O - Class A 0O-Class B
0O- EN 55022 / 1994 O - Class A O-Class B

O-BS

O-vCCl O- Class A O-Class B
B - FCC Part 15 Subpart B O - Class A - ClassB
B - FCC Part 2.1053

0O - AS 3548 (1992) O- Class A O-Class B

O - CISPR 11 (1990) O - Group 1 0 - Group 2
O-Class A O-Class B

O - CISPR 22 (1993) O- Class A O-Class B

File No. WC403349.2, Page 3 of 13
TUW PRODUCT SERVICEINC 19333 Wild Mounsain Foad Taylors Falls MN 55084-1758  Tel: 6516380267 Fax 6510330208 RewMo 1.0

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

Environmental conditions in the lab:

Actual
Temperature: 223°C
Relative Humidity - 65 %
Atmospheric pressure :99.0kPa
Power supply system 115 WAC /60 Hz / 1-phase

Sign Explanations:

O - not applicable
B - applicable

TUW PRODUCT SERVICE INC 183323 Wild Mountain Road

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

Taylors Falls MN S5084-1758

TUV

PRODUGT SERVIGE

File No. WC403349.2, Page 4 of 13
Tel: 651635 0267 Fax: 6516380208 Rev.Mo 1.0

09/27/2004
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Field strength of spurious radiation

m
PRODUET SERVIGE

Emissions Test Conditions: CONDUCTED EMISSIONS (Interference Voltage)

|The Conouctep Emissions (InTerFerence VoLTace) measurements were performed at the following test location:

|E| - Test not applicable |

B - Wild River Lab Large Test Site (Open Area Test Site)
O - Wild River Lab Small Test Site (Open Area Test Site)
O - Oakwood Lab (Open Area Test Site)

O - Wild River Lab Screen Room

O - New Brighton Lab Shielded Room

Test equipment used :

TUVID Model Number Manufacturer Description Serial Number Cal Due
m- 2416 382572 Electro-Mechanics (EMCO) 60 02 LISN 8812-1437 Code B
B- 2534 ESHS-20 Rhode & Schwarz EMI Receiver 837055/003 14-Jan-05
Cal Code B = Calibration verification performed intermnally. Cal Code ¥ = Calibration not required when usad with other calibrated eguipment.

All measurement instrumentation is traceable to the National Institute of Standards and Technalogy (MIST) and is
calibrated annually.

Emissions Test Conditions: RADIATED EMISSIONS (Magnetic Field)

|The Rapiatep Emissions (MAasnemic FiELD) measurements were performed at the following test location:

| m - Test not applicable |

O - Wild River Lab Large Test Site (Open Area Test Site)
O - Wild River Lak Small Test Site (Open Area Test Site)
O - Dakwood Lab (Open Area Test Site)

at a test distance of :

O- 3 meters
O - 30 meters
File No. WC403349.2, Page 5 of 13
TUv PRODUCT SERVICE INC 18333 Wild Mountain Road Taylors Falls MM 55084-1758 Tel: 851 638 0287 Fax- 651 638 0288 RevMNo 1.0
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

m
PRODUET SERVIGE

Emissions Test Conditions: RADIATED EMISSIONS (Electric Field)

The Rapiaten Emssions (ELecTric FIELD) measurements, in the frequency range of 30 MHz-1000 MHz, were
tested in a horizontal and vertical polarization at the following test location:

[O - Test not applicable |

B - Wild River Lab Large Test Site (Open Area Test Site) — NSA measurements made 2-03, due 2-05.
O - Wild River Lab Small Test Site (Open Area Test Site)
O - Dakwood Lab (Open Area Test Site)

at a test distance of :

B - 3 meters
O - 10 meters

O - 30 meters
Test equipment used :
TUVID Model Number Manufacturer Description Serial Number Cal Due

m- 3204 EM-6917B Electro-Metrics Biconicalog Pericdic 102 24-Oct-
04

m- 3052 85668 Hewlett-Packard Spectrum Analyzer 2115a00853  17-Oct-
04

m- 3051 856624 Hewlett-Packard Analyzer Display 21M12A02220  17-Oct-
04

B 2632 856504 Hewlett-Packard Quasi-Peak Adapter 2811A01M27  23-Feb-
05

m- 35962 ZHL-1042) Mini-Circuits Preamplifier D120403-2 Code B

Cal Code B = Calibration verification performed intermally. Cal Code ¥ = Calibration not required when used with other calibrated equipment.

All measurement instrumentation is traceable fo the National Institute of Standards and Technalogy (NIST) and is
calibrated annually.

Emissions Test Conditions: INTERFERENCE POWER

The InTErFERENCE PowER measurements were performed by using the absorbing clamp on the mains and
interface cables in the frequency range 30 MHz - 300 MHz at the following test location:

|l - Test not applicable |

O - Wild River Labk Large Test Site (Open Area Test Site)
O - Wild River Lab Small Test Site (Opan Area Test Site)
O - Oakwood Lab (Open Area Test Site)

O - Wild River Lab Screen Room

O - New Brighton Lab Shielded Room

File No. WIC403349.2, Page 6 of 13
TUv PRODUCT SERVICE INC 18333 Wild Mountain Road Taylors Falls MN 55084-1788 Tl 6516330297 Fax 6516320208 RevlNo 1.0

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

m
PRODUET SERVIGE

Emissions Test Conditions: RADIATED EMISSIONS (Electric Field)

The EquivaLent RapiaTep Emissions measurements in the frequency range 1 GHz — 12.5 GHz were performed in a
horizontal and vertical polarization at the following test location:

[0 - Test not applicable |

B - Wild River Lab Large Test Site (Open Area Test Site)
O - Wild River Lab Small Test Site (Open Area Test Site)
O - Dakwood Lab (Open Area Test Site)

O - Wild River Lab Screen Room

at a test distance of:
O- 1meters
W - 3 meters

O - 10 meters

Test equipment used :

TUVID Model Number Manufacturer Description Serial Number Cal Due

m- 3052 85668 Hewlett-Packard Spectrum Analyzer 2115a00853  17-Oct-
04

u- 3051 856624 Hewlett-Packard Analyzer Display 2112A02220  17-Oct-
04

B 26852 855504 Hewlett-Packard Quasi-Peak Adapter 2811A01M27  23-Feb-
05

m- 3557 SL18B4020 Phase One Microwave Preamplifier 1 - 16 GHz 0001 Code B

m- 2075 3115 Electro-Mechanics (EMCO)  Ridge Guide Ant. 1-18 9001-3275 19-Nawv-
GHz 04

Cal Code B = Calibration verification performed internally. Cal Code ¥ = Calibration not required whean usad with other calibrated equipment.

All measurement instrumentation is traceable to the National Institute of Standards and Technalogy (MIST) and is
calibrated annually.

File No. WIC403349.2, Page 7 of 13
TUv PRODUCT SERVICE INC 18333 Wild Mountain Road Taylors Falls MN 55084-1788 Tl 6516330297 Fax 6516320208 RevlNo 1.0

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

TOV
Equipment Under Test (EUT) Test Operation Mode - Emission tests :
The device under test was operated under the following conditions during emissions testing:
O - Standby
O - Test program (H - Pattern)
O - Test program (color bar)
O - Test program (customer specific)
O - Practice operaticn

O - Nermal Operating Mode

B - Customer Premise Equipment transmitter. FCC Parts 2, 15C, 21, and 74.
Customer Premise Equipment receive. FCC Part 158

Configuration of the device under test:
B - Ses Constructional Data Form in Appendix B - Pages B2
O - See Product Information Form in Appendix B - beginning on Page B3

The following peripheral devices and interface cables were connected during the measurement:

O- Type :
O- Type:
O- Type :
O- Type :
0O- Type -
O- Type :
O- Type :
O- Type :

B - unshiglded power cable
B - unshiglded cables

O - shielded cables MPS.No.:
O - customer specific cables
O -
O-
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Field strength of spurious radiation

m
PRODUET SERVIGE

Emission Test Results:

IC{:—nducted emissions 10/150 kHz - 30 MHz — FCC Part 15 Subpart B

The requirements are u - MET O - NOT MET
Minimum margin of compliance 17 dB at 18.91 MHz
Maximum margin of non-compliance dB at MHz
Remarks:

Radiated emissions (electric field) 30 MHz - 1000 MHz — FCC Part 15 Subpart B

The requirements are m - MET O - NOT MET
Minimum margin of compliance 5dB at 2239 MHz
Maxirmum margin of non-compliance dB at MHz
Remarks:

IEquivaIent Radiated emissions 1 GHz - 27 GHz — FCC Part 15 Subpart B

The requirements are m - MET O - NOT MET
Minimum margin of compliance 4 dB at 7779.0 MHz
Maximum margin of non-compliance dB at MHz

Remarks: Mo emissions detected within 10 dB.

|Radiated emissions (electric field) 30 MHz - 1000 MHz — FCC Part 2.1053

The requirements are H - MET O - NOT MET
Minimum margin of compliance 44 dB at 2239 MHz
Maximum margin of non-compliance dB at MHz
Remarks:

|Radiated emissions (electric field) 1 GHz - 27 GHz — FCC Part 2.1053

The requirements are u - MET O - NOT MET
Minimum margin of compliance 34 dB at 7779.0 MHz
Maxirum margin of non-compliance dB at MHz
Remarks:
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Field strength of spurious radiation

m
PRODUET SERVIGE

DEVIATIONS FROM STANDARD:

None

GENERAL REMARKS:

During radiated emissions testing the following modifications were made in order for compliance:
1. Added 36pF caps to ethernet lines:
2. Changed to NextNet Wireless PIS Model: GT-21097-5024-4.5.

SUMMARY:

The requirements according to the technical regulations are

|- met

O - not met.

The device under test does

W - fulfill the general approval requirements mentioned on page 3.

O - not fulfill the general approval requirements mentioned on page 3.

Testing Start Date: 05 August 2004

Testing End Date: 05 August 2004

- TUV PRODUCT SERVICE INC -

F C o aviatn Zhoran § S

Tested By: T. K. Swanson
J. C. Sausen Technical Writer
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Field strength of spurious radiation
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Test-setup photo(s):
Conducted emission 10/150 kHz - 30 MHz
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Field strength of spurious radiation
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Test-setup photo(s):
Radiated emission 30 MHz - 12500 MHz
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Field strength of spurious radiation

m
PRODUGT SERVIGE

Test-setup photo(s):
Radiated emission 30 MHz - 12500 MHz
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Field strength of spurious radiation

TUV

PRODUGT SERVIGE

Appendix A

Test Data Sheets
and

Test Setup Drawing(s)
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Field strength of spurious radiation
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TEST SETUP FOR EMISSIONS TESTING

WILD RIVER LAB
Large Test Site

MNotes:

1. ltems shown in dotted lines are located on the floor below the test area. It is 5 meters vertically
from the ground floor to the test area.

2. B0 Hgz, 60 Hz, and 400 Hz are power panels for alternating current.

3. The antenna may be positioned horizontally 3, 10 or 30 meters from the center of the turntable.
4. The circle is a 6.7 meter diameter turntable.

5. A ground plane is in the plane of this sheet.

6. The test sample is shown in the azimuthal position representing zero degrees.

ANTENNA

Shigwted Enclosura
a0z | 1,
: H

=)

80 Hz

50 Hz
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Field strength of spurious radiation

CONDUCTED EMISSIONS

PRODUCT SERYIGE
Test Report #  WC403349 Run 10 Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/2004
EUT Serial # EUT Power: 60 Hz/ 110 VAC Temperature: 230 °C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %
EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit
Motes:  With P/S Model # GT-21097-5024-4.5
Ciata File Name: 3340 dat Page: | 1of4
List of measurements for run #: 10
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL EUT Lead DELTA1 DELTAZ
(dBuv) ATTEN (dBuv / mj) EM 55022 B
(dB) AVE
Transmit Mode:
450.0 kHz 16.17 Qp 00/075/00/00 16.92 L1 -20.08 n'a
989.51 kHz 17.81 Qp 00/005/00/00 17 .86 L1 -28.14 n'a
4098 MHz 199Qp D1/005/00/00 2005 L1 -25.85 n'a
5.964 MHz 11.38 Qp 0.1/005/00/00 11.53 L1 -38.47 n'a
10.703 MHz 21.74 Qp 02/005/00/00 2199 L1 -28.01 n'a
18.916 MHz 32.24 Qp 03/005/00/00 3263 L1 737 n'a
30.0 MHz 20.25 Qp 05/01/00/00 20.85 L1 -20.15 n'a
450.0 kHz 15.62 Qp 00/075/00/00 16.37 N -30.51 n'a
989.51 kHz 20.78 Qp 00/005/00/00 2083 N =257 n'a
4098 MHz 21.58 Qp 0D1/005/00/00 2173 N -24 27 n'a
5.964 MHz 1311 Qp 0.1/005/00/00 13.26 N -36.74 n'a
10.703 MHz 122ap 02/005/00/00 12.45 N -37.55 n'a
18.916 MHz 30.9Qp 03/005/00/00 31.29 N -18.71 n'a
30.0 MHz 1223 Qp 05/01/0.0/00 12.83 N =37 A7 n'a
Receive Mode:
450.0 kHz 1579 Qp 00/075/00/00 16.54 N -30.34 n'a
472,57 kHz 17.66 Qp 00/064/00/00 18.3 N -28.17 n'a
4 579 MHz 2358 ap 01/005/00/00 2373 N -2227 n'a
13.798 MHz 17.97 Qp 03/007/00/00 18.34 N -31.68 n'a
18.915 MHz 30.95 Qp 03/005/00/00 31.35 N -18.65 n'a
28.686 MHz 2523 Qp 049/01/00/00 2582 M -24.18 n'a
450.0 kHz 16.27 Qp 0.0/075/00/00 17.02 L1 -20.88 n'a
472 57 kHz 1763 ap 00/064/00/00 18.17 L1 -283 n'a
989.51 kHz 11.54 Qp 00/005/00/00 11.59 L1 -34.41 n'a
Tested by: J. C. Sausen 7( p
Printed Signature
Reviewed TKS
by 7;9\,71\:4./1 k . S.mew.
Printed Signature

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

L]
CONDUCTED EMISSIONS M
PRODUCT SERVICE
Test Report #  WC403349 Run 10 TestArea: LTS
EUT Model # RSU-2400A Date:  8/5/2004
EUT Serial # EUT Power: 60 Hz /110 VAC Temperature:  23.0 °C
Test Method: FCCB Air Pressure:  99.0 kPa

Customer:  Mext Mat Rel. Humidity: 650 %

EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit

Notes:  With PI'S Model # GT-21097-5024-4.5

Ciata File Name: 3340 dat Page: | 2 of 4
List of measurements for run #: 10
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL EUT Lead DELTA1 DELTAZ
(dBuv) ATTEN (dBuv / mj) EM 55022 B
{dB] AVE
4.098 MHz 5.49 Qp 01/005/00/00 6.64 L1 -30.38 n'a
4 579 MHz 23450ap 01/005/00/00 236 L1 -22.4 n'a
5 964 MH=z 9.82 Qp 0D1/005/00/00 0497 L1 -40.03 n'a
10.703 MHz 8.98 Qp 02/005/00/00 023 L1 4077 n'a
13.798 MHz 155Qp 03/007/00/00 15.87 L1 -34.13 n'a
18.916 MHz 31.01 Qp 03/009/00/00 314 L1 -186 n'a
28 686 MHz 2525 Qp 049/01/00/00 2584 L1 -24 16 n'a
30.0 MHz 12.39 Qp 05/01/0.0/00 12.99 L1 -37.01 n'a
End of conducted data:

Tested by: J. C. Sausen ‘f{’a ]

Printed Signature
Reviewed TKS
by: 7:.an K Sromon
Printed Signature
File No. WC403349 2, Page A4 of A16
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Field strength of spurious radiation

119,"
PRODUCT SERYIGE
Test Report #  WC403349 Run 10 Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/2004
EUT Serial # EUT Power: 60 Hz/ 110 VAC Temperature: 230 =C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %

EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit

Notes:  With PI'S Model # GT-21097-5024-4.5

Ciata File Name: 3340 dat Page: | 3 of4
Measurement summary for limit1: EN 55022 B AVE (Qp)
FREQ [EVEL CABLE T ANT I PREAMF | FINAL EUT Lead DELTAT
(dBuV) ATTEN (dBUY / m) EN 55022 B

dB) AVE

16016 MHz | 3224 Gp 03/0.03/0.0/00 263 ] 737
4579MHz | 23.580Qp 0.1/0.05/0.0/0.0 23.73 N -22.27
28686MHz_| 25.25Qp 0497/0.1/0.0/0.0 2584 ] -24.16
4008 MHz__| 21580p 01/0.05/0.0/00 2173 N 2427
08051 kHz | 20780p 00/005/00/00 2063 N 2517
10703 MHz | 21.74Gp 02/0.05/0.0/00 2159 L1 -25.01
47257 kHz | 17.66Qp 0.0/0.64/0.0700 133 N -2817
30.0 MHz 2025 Cp DE/0.1/0.0/0.0 20,85 ] 2915
4500kHz | 16.27Qp 0.0/0.75/0.0/00 17.02 ] -29.86
13798 MHz | 17.97 Qp 03/0.07/0.0/00 18.34 N -31.66
5064 MHz_| 13110p 0.1/0.05/0.0/00 1326 N 36.74

Tested by: J. C. Sausen ‘f{’a ]

Printed Signature
Reviewed TKS
by: 7:.an K Sromon
Printed Signature
File No. WC403349 2, Page A5 of A16
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Field strength of spurious radiation

L]
CONDUCTED EMISSIONS M
PRODUCT SERVICE
Test Report #  WC403349 Run 10 TestArea: LTS
EUT Model # RSU-2400A Date:  8/5/2004
EUT Seral # EUT Power: 60 Hz / 110 VAC Temperature:  23.0 °C
Test Method: FCCB Air Pressure: ~ 99.0 kPa
Customer:  Mext Mat Rel. Humidity: 650 %

EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit

Notes:  With PI'S Model # GT-21097-5024-4.5

Data File Name:  3340.dat Page: | 4 of 4

Graph:

& &8 & &

&

]

amditudg‘ if dBuv

B M

100kH=z 1MHz 10MHz 100MH =z

Tested by: J. C. Sausen ‘f( ]

Printed Signature
Reviewed TKS
by: 7"Emn-wn. K OTov
Printed Signature
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Exhibit 6
Test Report

Field strength of spurious radiation

RADIATED EMISSIONS

FCC ID: PHX-RSU2400A

Page 90 of 113

PRODUCT SERYIGE
Test Report #  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/04
EUT Serial # EUT Power: 60 Hz/ 110 VAC Temperature: 230 =C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %
EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit
Motes:  Mote PYS change on data line #119.
Ciata File Name:  3348-9 dat Page: | 1of 8
List of measurements forrun #: 9
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL POL/HGT | AZ DELTA1 DELTAZ
(dBuv) ATTEN (dBuv / mj) (mUDEG) FCC-B =1GHz | FCCB=1GHz
{dB) am am
Each measurement maxed:
2.404 GHz 97.2 Pk 431/30457/4366/00 8533 H/1.00/0 n/a 3433
2405 GHz 40,35 Av 43173045/ 4367 /00 3152 Hi1.00/0 na -22 48
2404 GH=z 39.97 Av 4.31/3049/ 4365/ 311 Hi1.00/0 na -229
244 GHz 41.49 Av 4.33/3057/43.69/0 327 H/1.00/0 na -21.3
244 GHz 92.0 Pk 433/3057/4369/00 8321 H/1.00/0 n/a 25921*
2476 GH=z 98.3 Pk 4.35/3065/437/0.0 89.6 H/1.00/0 n/a il
2476 GHz 41.87 Av 435/ 3065/437/0.0 3317 Hi1.00/0 n/a -20.83
2 476 GHz 104 2 Pk 435 /306574371 455 Vi1.00/0 n/a 415*
2476 GHz 4142 Av 435/ 306574377110 3272 Vi1.00/0 n'a -21.28
2583 GH=z 1133 Pk 4.42/3089/437700 104.9 Vi1.00/0 na 509*
2583 GHz 38.71 Av 4.42/30.89/43.7700 E1EL Vi1.00/0 n/a -22.68
25083 GHz 100.8 Pk 4.4273089/437/00 924 H/1.00/0 na B4
25083 GHz 39.5 Av 442/3089/437/00 311 H/1.00/0 n/a 229
244 GHz 93.9 Pk 433730567/ ! 9111 Vi1.00/0 n/a Jra
244 GHz 41.44 Av 4.33/30571 3265 D na -21.35
2404 GHz 101.05 Pk 4.31/30459/ 492.13 00 J n/a 38.18*
2404 GH=z 411 Av 431730497 0. 3223 Vi1.00/0 na -21.97
All above measurements are of the fundamental and will not be included in the measurement summary — Measurement summary
Includes spurious emissions only.
2404 GHz spurious:
4.808 GHz 37.62 Av 6.33/3456/44.11/00 344 Vi1.00/0 na -19.6
4.808 GHz 37.58 Av 6.33/3456/44.11/00 34 66 H/1.00/0 n/a -19.34
7.212 GHz 457 Av 81/3722/441/00 4592 H/1.00/0 n/a -7.08
7.212 GH=z 42 61 Av 81/3722/441/00 4383 Vi1.00/0 n/a -10.17
Tested by: J. C. Sausen 7( p
Printed Signature
Reviewed TKS
by 7;9\,71\:4./1 k S.mew.
Printed Signature

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

File No. WC403340.2, Page AT of A16
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Exhibit 6
Test Report

FCC ID: PHX-RSU2400A

Field strength of spurious radiation

RADIATED EMISSIONS

Page 91 of 113

PRODUCT SERYIGE
Test Report #  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/04
EUT Serial # EUT Power: 60 Hz/ 110 VAC Temperature: 230 =C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %
EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit
Motes:  Mote PYS change on data line #119.
Ciata File Name:  3348-9 dat Page: | 2 of 8
List of measurements forrun #: 9
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL POL/HGT | AZ DELTA1 DELTAZ
(dBuv) ATTEN (dBuv / mj) (mUDEG) FCC-B =1GHz | FCCB=1GHz
{dB) am am
117 GHz 35.61 Av 2587/265/401/00 28.98 Vi1.00/0 n/a -25.02
2440 GHz spunous:

488 GHz 37.89 Av 6.39/3476/4404 /00 3501 Vi1.00/0 na -18.99
4.88 GHz 38.36 Av 6.39/34.76/44.04 /00 3548 H/1.00/0 na -18.52
732 GHz 44 48 Av B8.1/3744/4406/0.0 4595 Vi1.00/0 n/a -8.04
732 GHz 44 65 Av B8.1/3744/4406/0.0 4513 H/1.00/0 n/a -7.87

2 476 GHz spurious:

1.17 GHz 38.79 Av 287/265/401700 28.16 Vi1.0070 n'a -25.84
4952 GHz 35.29 Av 6.46/3497/440/00 2n Vi1.00/0 na -21.29
4952 GHz 37.65 Av 5.46/34.97/44.0/00 3B.07 H/1.00/0 na -18.93
7428 GHz 41.52 Av BA12/3766/4401/00 4323 H/1.00/0 na -10.72
7428 GH=z 38.97 Av B.12/3766/44.01/00 4073 Vi1.00/0 n/a -13.27

2.593 GHz spurious:
5186 GHz 35.76 Av 561/354/440/00 3377 Vi1.00/0 n/a -20.23
5186 GH=z 34.92 Av 5.61/354/440/00 32493 H/1.00/0 na -21.07
7.779 GHz 47.68 Av 8.25/3763/43. 711 /040 49.85 H/1.00/0 n/a -4.15
7779 GHz 42 62 Av BIR/3TEII43TI/00 4479 Vi1.00/0 n/a -0.21

1.908 GHz 38.08 Av 3.8B/2907/4269/00 2833 WV 1.00 70 na -25 67
1.908 GH=z 38.21 Av 3.88/2507/4269/00 28 46 H/1.00/0 n/a -25 54
2.079 GH=z 40.8 Av 3.9/29.77/43.2770.0 321 Vi1.00/0 na -22.79

2476 GHz spurious:
1004 GHz | 40.50 Av 387/2004/4268/00 | 3082 Vi1.00/0 n/a | -23.18
Tested by: J. C. Sausen 7( p
Printed Signature
Reviewed TKS
by 7;9\,71\:4./1 k . S.mew.
Printed Signature

NextNet Wireless, Inc
9555 James Ave. South Suite 270

Bloomington, MN 55431

File No. WC403340.2, Page AB of A16
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FCC ID: PHX-RSU2400A

Field strength of spurious radiation

RADIATED EMISSIONS

Page 92 of 113

PRODUCT SERYIGE
Test Report #  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/04
EUT Serial # EUT Power: 60 Hz/ 110 VAC Temperature: 230 °C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %
EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit
Motes:  Mote PYS change on data line #119.
Ciata File Name:  3348-9 dat Page: | 3of 8
List of measurements forrun #: 9
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL POL/HGT | AZ DELTA1 DELTAZ
(dBuVv) ATTEN (dBuv / mj) (mUDEG) FCC-B =1GHz | FCCB=1GHz
{dB) am am
2.44 GHz spurious:
1840CGHz | 41F6Av | 3EB3/2873/42557/00 [ 3157 ] Vi1.00/0 [ n/a [ -22.43
2404 GHz spunous:
1706GHz | 4065Av | 378/2841/4237/00 | 3047 | Vi1.00/0 | na | -23.53
MOTE! THE FOLLOWING MEASUREMENTS ARE NOT MAXED UNLESS NOTED.
2404 GHz TRANSMIT MODE:

32.03 MH=z 27.25Qp 045/195/255/00 213 H/1.00/0 -187 n'a
87711 MHz 31 0o 08/757/2581/00 19 54 H/1.00/0 -20.41 n'a
115.011 MHz 48.95 Qp 09/56/258/00 3355 Hi1.00/0 -5.95 n'a
179.391 MHz 37.250Qp 11/943/2614/00 21564 H/1.00/0 -21.88 n'a
185,094 MHz 40.85 Qp 1.19/11.33/26.27/00 271 H/1.00/0 -164 n'a
223039 MHz JERQp 1258/111/263/00 24 68 H/1.00/0 -2132 nfa
224 265 MHz 388 0Qp 1.29/11.1/263/00 24 .89 H/1.00/0 -21.11 nfa

240.0 MH=z 40.65 Qp 13/1176/263/00 27 H/1.00/0 -18.58 n'a

265.2 MHz 37.0Qp 1.43/1258/26.41/040 24.6 H/1.00/0 -21.4 n'a
251.938 MHz 461 Qp 1.35/1216/26.33/00 3328 H/1.00/0 -1272 n'a

260.0 MH=z 41.256Qp 14/127/2638/00 2897 H/1.00/0 -17.03 n'a

280.0 MHz 46.15 Qp 15/1266/26487/0.0 3383 H/1.00/0 -1247 n'a

300.0 MHz 386 Qp 15/1373/2658/0.0 2725 H/1.00/0 -18.75 n'a

420.0 MHz 33.00Qp 17716847 2677/0.0 2477 Hi1.00/0 -21.23 n'a

335.0 MH=z 48.2 Qp 157/1427/267/00 3734 H/1.00/0 -8.66 nfa

335.0 MH=z 40.35 Qp 1.57/14.27/267/0.0 29.49 Vi1.00/0 -16.51 n'a

336 MHz maxed:
3360MHz | G16Qp | 167/1427/267/00 [ ®O74 | VI1A0/167 | 474 | nfa
Tested by: J. C. Sausen 7( p
Printed Signature
Reviewed TKS
by: 7;9\,71\&./1 k . -‘me
Printed Signature
File No. WC403349 2 Page Afof A16
NextNet Wireless, Inc 09/27/2004
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Bloomington, MN 55431
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FCC ID: PHX-RSU2400A
Page 93 of 113

Field strength of spurious radiation

RADIATED EMISSIONS

PRODUCT SERYIGE
Test Report #  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/04
EUT Serial # EUT Power: 60 Hz/ 110 VAC Temperature: 230 °C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %
EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit
Motes:  Mote PYS change on data line #119.
Ciata File Name:  3348-9 dat Page: | 4 of &
List of measurements forrun #: 9
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL POL/HGT | AZ DELTA1 DELTAZ
(dBuVv) ATTEN (dBuv / mj) (mUDEG) FCC-B =1GHz | FCCB=1GHz
{dB) am am
Added 36pF caps to ethernet lines:
338.0 MHz 4127 ap 167/1427/267/00 3041 VI1A07 167 -1550 nfa
338.0 MH=z 41.75 Qp 167/14271267/00 30.89 V1407226 -15.11 nfa
223,939 MHz 479Qp 1.28/11.1/263/00 33.98 V/1.10/ 180 -1202 nfa
87.711 MHz 504 Qp 08/75/2581/0.0 3289 W171.10/ 180 -7.11 n'a
115.011 MHz 547 Qp D9/56/250/00 353 V/1.00/195 42 nfa
185,994 MHz 41.95 Qp 1.19/11.33/26.27/00 282 V/1.00/195 -153 n'a
223,935 MHz 497 Qp 128/111/263/00 3578 V71007195 -10.22 nfa
265.2 MH=z 405 Qp 1437126872641/ 00 281 V71007195 -17 8 nfa
300.0 MHz 384 Qp 15/1373/2658/00 27.05 V/1.00/195 -18.85 nfa
420.0 MHz 38.6Qp 1.7/16.847 26, 3037 V71.00/ 195 -1563 nfa
32.03 MHz 3785 ap 045/195/255/00 319 V/1.007195 51 nfa
DISCONNECTED ETHERMET CONNECTION AT LAPTOR IN SCREEN ROOM.
EUT FULLY OPERATIOMNAL.
115.011MHz | 57.53Qp | 0.9/96/259/00 [ 4213 [ v/1.00/195 ] -1.37 [ n'a
2 44 GHz MODE:
115011 MEz [ 5744 0Qp | 0.9/96/259/00 [ 4204 [ V71007195 ] -1.48 [ n'a
2 476 GHz MODE:
116011 MHz | §7330p | D9/56/250/00 [ #4193 [ w/100/195 ] -1.87 | n'a
2 503 GHz MODE:
115011 MHz | 5763Qp | D9/56/259/00 [ 4220 [ Ww/100/195 ] -1.21 | n'a
Tested by: J. C. Sausen ‘f{’a 0
Printed Signature
Reviewed TKS
by: 7;9\,71\&./1 k . -‘me
Printed Signature

File No. WC403340.2, Page A10 of A16

09/27/2004

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

Test Report #:
EUT Model #
EUT Serial #
Test Method:

Customer:

FCC ID: PHX-RSU2400A
Page 94 of 113

Field strength of spurious radiation

RADIATED EMISSIONS

PRODUCT SERYIGE
WC403349 Run 9 Test Area: LTS
RSU-2400A Date:  8/5/04
EUT Power: 60 Hz / 110 VAC Temperature: 230 °C
FCCB Air Pressure: 990 kPa
MNext Met Rel. Humidity: 650 %

EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit

Motes: Note P/S change on data line #119.

Ciata File Name:  3348-9 dat Page: | 5 of 8
List of measurements forrun #: 9
FREQ LEVEL CAELE / ANT / PREAMF / FINAL POL/HGT/AZ DELTAT DELTAZ
(dBuV) ATTEN (dBuv / m) (mHDEG) FCC-B <1GHz | FCC B =1GHz
{dB) am am
NOTEN THE ABOVE MEASUREMENTS AT 115 MHZ SHOW THAT THE LOW FREQUENCY EMISSIONS DO NOT CHANGE
WITH TRANSMIT FREQUENCY CHANGES.

32.03 MHz 306 Qp 0457105/2653/00 3365 V71007 105 5.35 nia
195.994 MHz 42.0Qp 1.19/11.33/ 2627 /00 2825 V7 1.00/ 195 -15.25 n'a
223.959 MHz 49.4 Qp 1.28/11.1/26.3/0.0 35.48 V7 1.00/ 195 -10.52 nfa

265.2 MHz 407 Qp 14371258/ 26.41/00 223 V/1.00/ 195 177 nfa
87711 MHz A7.06 Qp 08/75/2581/00 30,54 vV /1.00/270 -0.46 nfa

87 MHz MAXED:
B7711MHz | 57.280Qp | 0B/75/2581/00 [ 3877 [ WVi100/56 | 023 | na
WMOVED CABLE TO MAXIMIZE EMISSION LEVEL AT 87.7 MHZ
ADDED STEWARD FERRITE #25A0392-0A0 TO RSU END OF DC POWER CORD.
A7 TI1MHz | Giea0p | 0B8/75/2581/00 [ 4004 | Vii00/8 ] 0.04 | na
00801MHz | G512Qp |  0B83/004/2508/00 [ 49158 [ V10076 | .65 | nfa
REMOVED ALL FERRITES.
CHAMNGED TO: NEXTNET WIRELESS P/S MODEL: GT-21007-5024-4 5.
87711 MHz 3066 Qp 0B/75/2581/00 2214 V10075 786 na
99,801 MHz 42.95Qp 0.8379.04/253970.0 26.98 V10075 -16.52 na
78531 MHz 447 Qp 077/763/258/00 2687 Vi100/ 5 1313 nia
118,731 MHz 4230Qp 00/06/2505/00 26.85 V1007 b 16.65 nia
134,580 MHz 40.6 Qp 1.0/856/2607/00 24.08 VIi1.00/5 -10.42 nfa
140,002 MHz 49.53Qp 1.0/9.27/26.01/0.0 34.05 VFi1.00/5 -3.45 n'a

32.03 MHz 33.05 Qp 045/195/255/0.0 271 Vi100/5 125 nfa
33,164 MHz 33.0Qp 045/1943/250/0 26.97 Vi1.00/5 -13.03 n'a
116.011 MHz | 40.05 Gp 09/96/250/00 24 65 VIi1.00/5 -18.85 nfa
Tested by: J. C. Sausen ‘f{’a ]

Printed Signature

Reviewed TKS

by: 7:.an K Nrononm
Printed Signature

File No. WC403340.2, Page A11 of A16

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270

Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 95 of 113

Field strength of spurious radiation

119,"
PRODUCT SERYIGE
Test Report #  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/04
EUT Serial # EUT Power: 60 Hz/ 110 VAC Temperature: 230 =C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %

EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit

Motes: Note P/S change on data line #119.

Ciata File Name:  3348-9 dat Page: | 6 of 8
List of measurements forrun #: 9
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL POL/HGT | AZ DELTA1 DELTAZ
(dBuV) ATTEN (dBuv / mj) (mUDEG) FCC-B =1GHz | FCCB=1GHz
{dB) am am
185,094 MHz 45.05 Qp 1.19/11.33726.27/00 M3 Vi1.00/5 -122 n'a
223,935 MHz 547 Qp 128/111/263/00 4073 Vi10075 -5.22 nfa
218,585 MHz 541 Qp 125/ 11.0/263/00 40.05 Vi1.0075 -5.95 nfa
240.0 MH=z 41.85Qp 13/1176/263/00 2861 Vi1.00/5 -17.38 n'a
251.938 MHz 44.65 Qp 1.35/12.16/26.33/00 31.83 Vi1.00/5 -14.17 n'a
260.0 MH=z 36.55 Qp 14/127/2638/00 2427 Vi1.00/5 -21.73 nfa
265.2 MH=z 30.7 Qp 143/12568/2641/00 18.3 Vi1.00/5 27T nfa
280.0 MH=z 44.7 Qp 3238 WV i1.007 -13.62 nfa
300.0 MHz 3545 ap ] 241 Vi100/75 -218 nfa
338.0 MH=z 33.05 Qp 167/14271267100 2219 Vi1.0075 -23.81 n'a
420.0 MHz 31.095 Qp 17/1684/ 2677100 2372 Vi1.00/5 -2228 nfa
223 8 MHz MAXED:
223 939 MHz 53.65 Qp 128/111/263/00 3973 W/ 1.00/ 259 -6.27 n'a
87.711 MHz 358 0Qp 08/75/2681/00 18.29 Vi1.00/5 -21.71 nfa
99.801 MHz 4245 Qp 0.88/9.04/259/0.0 26.48 Vi1.00/5 -17.02 n'a
179.391 MHz 3845 ap 11/943/2614/00 2284 Vi1.00/5 -20.66 nfa
218.58% MHz h2.55 Qp 125/110/263/00 385 Vi1.0075 -7h nfa
224 265 MHz 504 Qp 1.29/11.1/263/00 36.49 Vi1.00/5 -8.51 nfa
Mo further significant EUT emissions defected 30 MHz to 12 5 GHz, vert and hor ant.

Tested by: J. C. Sausen ‘f{’a ]

Printed Signature
Reviewed TKS
by: 7:.an K Sromon
Printed Signature
File No. WC403348 2, Page A12 of A16
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 96 of 113

Field strength of spurious radiation

RADIATED EMISSIONS

PRODUCT SERYIGE
Test Report#  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-2400A Date: 8/5/04
EUT Serial # EUT Power: 60 Hz / 110 VAC Temperature: 230 °C
Test Method: FCCB Air Pressure: 990 KkPa
Customer:  Mext Mat Rel. Humidity: 650 %
EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit
MNates:  Note P/S change on data line #119.
Ciata File Name:  3348-9 dat Page: | Tof 8
Measurement summary for limit1: FCC-B <1GHz 3m (Qp)
FREQ LEWVEL CABLE [ ANT [ PREAMF | FINAL POLTHGT/ AZ DELTAT
(dBuv) ATTEN (dBuv / m) (MKDEG) FCC-B =1GHz
(dB) am
223.939 MHz 54.7 Qp 1.28/11.1/26.3/0.0 4078 V/I1.00/5 -5.22
218.58% MHz 54.10Qp 1.25/11.0/26.3/0.0 40.05 VI1.00/5 -5.85
32,93 MHz 39.6Qp 045/1957/258/00 3385 V/1.007195 -6.35
336.0 MHz 482 Qp 157 /142772677100 37.34 H/100/0 -3.56
140.002 MHz 493 Op 1.0/9277260170.0 34.05 V10075 -9.45
224.265 MHz 50.4 Qp 1.29/11.1/26.3/0.0 36.49 VI1.00/5 -9.51
280.0 MHz 46.15 Qp 1.5/12.66/26.48/0.0 33.83 H/1.00/0 -12.47
195.994 MHz 45.05 Qp 1.19/11.33/2627/0.0 313 VI100/5 -122
251.988 MHz 46.1 Qp 1.35/12.16/26.33 /0.0 33.28 H/1.00/0 -12.72
33,164 MHz 33.0Qp 045/1943/259/0.0 26.97 VI100/5 -13.03
75531 MHz 442 Qp 077 /7TEA/258] 26.87 VI100/5 -13.13
420.0 MHz 386 Qp 30.37 V71007195 -1563
99.801 MHz 4295 Qp 26.98 VI1.00/5 -16.52
118.731 MHz 42.30Qp 26.85 VI1.00/5 -16.65
260.0 MHz 4125 Qp 2597 H/100/0 -17.03
240.0 MHz 41.85Qp 1.3/11.76/26.3/00 2861 VI1.00/5 -17.39
265.2 MHz 40.7 Qp 1.43/1258/2641/0.0 283 V/1.00/195 -7 T
87.711 MHz 39.65 Qp 0.8/7.5/25. ] 2214 VI1.00/5 -17.86
300.0 MHz 386 Qp 15/13.73/26.58/0. 27.25 H/1.00/0 -1875
115.011 MHz 40.05 Qp D9/96/259/00 2485 VI1.00/5 -18.85
134,589 MHz 40.6 Qp 1.0/8.55/26.07/0.0 24.08 VI1.00/5 -19.42
179.391 MHz 38.45Qp 11/9437261470.0 22.84 VI100/5 -20.66
Tested by: J. C. Sausen 7( p
Printed Signature
Reviewed TKS
by 7;9\,71\:4./1 k . S.mew.
Printed Signature
File No. WC403349 2, Page A13 of A16
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A

Field strength of spurious radiation

RADIATED EMISSIONS

Page 97 of 113

PRODUCT SERYIGE
Test Report#  WC403349 Run 9 Test Area: LTS
EUT Model #  RSU-2400A Date:  8/5/04
EUT Serial # EUT Power: 60 Hz / 110 VAC Temperature: 230 °C
Test Method: FCCB Air Pressure: 990 kPa
Customer:  Mext Mat Rel. Humidity: 650 %
EUT Description: 2.4 GHz TRx & Revr Residental Subscriber Unit
Nates:  Note PIS change on data line #119.

Data File Name: 3348-9.dat

Page: | Bof &

Measurement summary for limit2; FCC B >1GHz 3m (Av)
FREQ LEVEL CABLE [ ANT / PREAMF / FINAL POL/HGT/AZ DELTA2
(dBuv) ATTEN (dBuv [ m) (MKDEG) FCCB=1GHz
{dB) am
7.778 GHz 47.68 Av §.25/37.63/43717/00 48.85 H/10070 -4.15
7212 GHz 457 Av 81/3722/441700 4592 H/10070 -7.08
7.32GHz 4465 Av 8173744744067/00 45.13 H/100/0 7.87
7.428 GHz 41.52 Av 8.12/37.66/4401/00 4328 H/100/0 -10.72
4.58 GHz 38.36 Av 6.39/3476/44.04/00 35.48 H/1.00/0 -18.52
4952 GHz 37.65 Av 6.46/34.97/440/00 35.07 H/100/0 1893
4.808 GHz 37.88 Av 6.33/3456/4411/00 34 66 H/100/0 -19.34
5.186 GHz 35.76 Av 6.61/354/440/00 3377 Vi1.00/0 -2023
1845 GHz 4156 Av 383/2873/4255700 357 V710070 2243
2078 GHz 40.8 Av 3872077/4327100 3121 V710070 2279
1.004 GHz 40.59 Av 387/2004/4268700 30.82 V10070 2318
1.796 GHz 40.65 Av 3.78/2841/4237700 3047 Vi1.00/0 -23.53
117 GHz 35.61 Av 97 KR 2398 V/i1.00/0 -25.02
1.902 GHz 3221 Av 3.88/20.07/4269/00 2345 H/100/0 2554
Tested by: J. C. Sausen ‘f{’a ]
Printed Signature
Reviewed TKS
by: 7:.an K Sromon
Printed Signature

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

File No. WC403340.2, Page A14 of A16

09/27/2004



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 98 of 113

Field strength of spurious radiation

RADIATED EMISSIONS

TOV

PRODLUCT SERVICE
Test Report#  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-24004 Date:  9/2/2004
EUT Serial #: EUT Power: 60 Hz 110 vAC Temperature: 230 oC
Test Method: FCC Part 2.1053 Air Pressure: 990 KkPa
Customer.  MextMat Rel. Humidity: 650 %
EUT Description: 2.4 GHZ TRx & Revr Residential Subscriber Unit
Notes:
Clata File Name:  3348-9_dBm.dat Page: | 10of 2
Substitution performed at 115 MHz. Final level of 42 29 dBuV/m matches -48.5 dBm.
Matching dBm level - (cable loss) + (antenna gain) = Final ERP.
-485-(8)+(-6.2)=-555dBm
Limit is -13 dBm. Minimum passing margin is 34 dB at 7779.0 MHz with a level of
-47 94 dBm.
List of measurements for run #: 1
FREQ LEVEL CABLE ! ANT [ FREAMP / FIMAL POL/HGT ' AZ DELTA1 DELTAZ
(dBuv) ATTEN (dBm) (MKDEG)
{dB)
223,985 MHz 54.7Qp 128711172637 -57.01 Vi1.00/0 n'a n'a
218.589 MHz 541Qp 125/11.0/26.37 -E774 V/Ii1.00/0 nia n'a
32.93 MHz 3960p 045/1856/ -54.14 V10070 nia n'a
336.0 MHz 482 Qp 157/14.27 126 -50.45 V10070 na n'a
140.0 MHz 498 Qp 02797, -53.74 V/I1.00/0 na n'a
224 265 MHz 504 Qp /28370775 £1.3 VI1.00/0 nia n'a
280.0 MHz 4615 Qp 5/1266/2648/-97.79 -53.96 VI1.00/0 na n'a
195,094 MHz 45,05 Qp 119/ 11.33726.27/-97.79 -56.49 VI1.00/0 nia nfa
251,938 MHz 461 Qp 135712167 26.33/-57 79 -B4 51 V10070 nia nfa
33 164 MHz 33.00Qp 045719437 255/-0779 -70.82 V10070 nia n'a
T8.531 MHz 442 0Qp 077/769/258/-0778 -70.82 V10070 na n'a
420.0 MH=z 38.6Qp 5742 V/I1.00/0 na n'a
29.801 MHz 4295 Qp -70.81 V/I1.00/0 nia n'a
118.71 MHz 4230Qp -70.84 VI1.00/0 na n'a
260.0 MHz 41.25Qp -58.82 VI1.00/0 na n'a
240.0 MHz 41.85Qp -609.18 V10070 nia n'a
Tested by: J. C. Sausen ‘f{’a 0
Printed Signature
Reviewed T. K. Swanson
by: 7;9\,71\&./1 k . -‘me
Printed Signature

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

File No. WC403340.2, Page A15of A16

09/27/2004



Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 99 of 113

Field strength of spurious radiation

119,"
PRODUCT SERYIGE
Test Report #  WC403349 Run @ Test Area: LTS
EUT Model #  RSU-2400A Date:  9/9/2004
EUT Serial # EUT Power: 60 Hz 110 VAC Temperature: 230 oC
Test Method: FCC Part 2.1053 Air Pressure: 990 KkPa
Customer.  MextMat Rel. Humidity: 650 %

EUT Description: 2.4 GHZ TRx & Revr Residential Subscriber Unit

Motes:
Clata File Name:  3348-9_dBm.dat Page: | 2 of 2
List of measurements for run #: 1
FREQ LEVEL CABLE [ ANT / FREAMP / FINAL POL/HGT | AZ DELTA1 DELTAZ
(dBuv) ATTEN (dBm) (MKDEG)
{dB)
265.2 MHz 40.7 Qp 14371258/ 2641/7-977% -60.49 Vi1.00/0 n/a nfa
87711 MHz 358.65 Qp 08/75/2581/-87.79 -75.65 Vi1.00/0 n/a n'a
300.0 MH=z 386 Qp 1.56/13 737266870779 -70.54 Vi1.00/0 na n'a
115.011 MHz 40.05 Qp 0497 259/-97.74 -73.14 Vi1.00/0 na n'a
134.589 MHz 40.6 Qp 1.0/ ENE Vi1.00/0 na n'a
179.391 MHz 3845 ap 11/943/2614/-97.7% -74.95 Vi1.00/0 n/a n'a
7.779 GHz 47.68 Av 8.25/37.63/43.71/-97.79 47.94 Vi1.00/0 nia nia
7.212 GHz 457 Av BA1/3722/441/-9779 -50.87 Vi1.00/0 n/a n'a
732 GHz 44 65 Av 5173744744 06/-97.79 -51 66 Vi1.00/0 n/a n'a
7428 GHz 41.52 Av B12/3766/44.01/-97.79 -hd 51 Vi1.0070 na n'a
4.88 GHz 38.36 Av 6539/ 3476/4404/-9779 H2.1 Vi1.00/0 na n'a
4952 GHz 37.65 Av 6.46/34.97/44.0/-97.79 H52.72 Vi1.00/0 na n'a
4804 GHz 3758 Av 632/34585/4411/-97.79 -63.14 Vi1.00/0 na n'a
5186 GH=z 35.76 Av G.61/354/440/-9779 -54.02 Vi1.00/0 n/a n'a
1.849 GH=z 41.56 Av 383/2872/4255/-97.79 -66.22 Vi1.00/0 n/a n'a
2.079 GH=z 40.8 Av 3.9/20.77/43.27/-97.79 -56.58 Vi1.00/0 na n'a
1.904 GHz 40.50 Av 3B87/2904/42 68/-97.79 -66.97 Vi1.00/0 n/a n'a
1.796 GH=z 40.65 Av ITBI284274238/-9779 H7.32 Vi1.00/0 na n'a
1.17 GHz 39.61 Av 297 /28.5/401/79779 -68.81 Vi1.00/0 na n'a
1.908 GHz 38.21 Av 3BE/2007/42657-9779 -50.33 Vi1.00/0 n/a n'a

Tested by: J. C. Sausen ‘f{’a ]

Printed Signature
Reviewed T. K. Swanson
by: 7:.an K Sromon
Printed Signature
File No. WC403349 2, Page A16 of A16
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431



Exhibit 6 FCC ID: PHX-RSU2400A
Test Report Page 100 of 113

Field strength of spurious radiation

TUV

PRODUGT SERVIGE

Appendix B

Constructional Data Form

File No. WC403349.2, Page B1 of BB
TUW PRODUCT SERVICE INC 19333 Wild Mountsin Road Taylors Falls MM £5084-1758  Tel: 851635 0267 Fax 6516380208 RevMo 1.0

NextNet Wireless, Inc 09/27/2004
9555 James Ave. South Suite 270
Bloomington, MN 55431



FCC ID: PHX-RSU2400A

Test Report

Field strength of spurious radiation

Form

EMC Test Plan and Constructional Data Form

Page 101 of 113

TUV

PRODUCT SERVICE

PLEASE COMFLETE THIS DOCUMENT IN FULL, ENTERING M/A IF THE FIELD 12 NOT APPLICABLE.

Applicam -- NOTE: This information will be inpuf into your test report as shown below.
Press the Fi ey at any time to get HELE for the current field selected,

Company: MextMet Wireless, Inc.
Address: 9555 James Avenue South
Suite 270
Bloomington, MM 55431
Contact: Tim Blom Position: Principal Engineer
Phone: 507-837-1057 x212 Fax: 507-837-1059

E-mail Address:

blomt@nextnetwireless.com

| Genercll ED]UI pment DESCFIEIIOH — NOTE: This information will be rnEut into your !-est report as shown below.

EUT Description ISMIMMDS Indoor Customer Premise Equipment
EUT Name Expedience
Model No.: 900-0041-1XXx Serial No.:  board # 2008687
Product Options: nane
Configurations to be tested: standard
| Test Objective
[J EMC Directive 83/336/EEC (EMC) P FCC: Class [] A P B Part 15
Sid: [0 wvccl: Class [JA[]B
[ Machinery Directive 8%/392/EEC (EMC O BCic: Class [JA[B
Sitd: [0 Canada: Class [J A [ B
[0 Medical Device Directive 93/42/EEC (EMC) [ Australia: Class [] A [ B
Sitd: Bd Other: FCC Parts 2, 15B/C, 21,74
[] Vehicle Directive 72/245/EEC (EMC)
Std:
[ FDA Reviewers Guidance for Premarket
Maotification Submissions (EMC)
| TUV Product Service Certification Requested
[ Attestation of Conformity (AcC) [ International EMC Mark (IEM)
[ Certificate of Conformity (CoC) [] Compliance Document
Protection Class (N/A for vehicles) [] Class | [J Class I [] Class I

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

File No. WC403349.2, Page B2 of B8

09/27/2004



Exhibit 6 FCC ID: PHX-RSU2400A

Test Report Page
Field strength of spurious radiation

Form

EMC Test Plan and Constructional Data Form

102 of 113

TUV

PRODUCT SERAVICE
(Press F1 when field is selected to show additional information on Protection Class.)
J_Artend@ce |
Testwillbe: [ Attended by the customer ] Unattended by the customer
| Failure - Complete this section if testing will not be attended by the customer. |
I
If a failure occurs, TUV Product Service should:
[ Call contact listed above, if not available then stop testing.  (After hrs phone):
[ Continue testing to complete test series.
[ Continue testing to define corrective action.
O Stop testing.
| EUT Specifications and Requirements
——

Length 6.25" Midth:  1.125" Height: 9.25" Neight:  1.5Lb

[ Power Requirements

Regulations reguire testing to be performed at typical power ratings in the countries of intended use. {ie.
European power is typically 230 VAC 50 Hz or 400 VAC 50 Hz, single and three phase, respectively)

VOHGQEZ 120 {If battery powered, make sure batiery life is sufficient to complets testing.)
# of Phases: 1

Current Current

(Amps/phase(max)):. 1 (Amps/phase(nominal)l. 5

Other ---

| Other Special Requirements

NIA

Tmical Installation and/or Oeerating Environment

(1e. Hospital, Small Business, Industnal/Factory, etc.)
Home or small business

[ EUT Power Cable

[0 Permanent OR [ Remaovable Length (in meters). 2

[0 Shielded OR [ Unshielded
[ Mot Applicable

File No. WC403349.2, Page B3of B8

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

09/27/2004



Exhibit 6
Test Report

FCC ID: PHX-RSU2400A
Page 103 of 113

Field strength of spurious radiation

Form

EMC Test Plan and Constructional Data Form

TUV

PRODUCT SERVICE

[ EUT Interface Ports and Cables |
Interface Shielding
= LE % E
S El=|n o 8 |E §
E al° >~ Connector EE % %
Type Type Termination |Type Port Termination = |r o
EXAMPLE: Metalized 9- | Characteristic
RS232 0O ®| 2 |® O |Foiloverbraid |Coaxial pin D-Sub  |Impedance 6§ @O
150C B O 1 [0 B |twin pair Circular DC 2 MO
Ethemet Ol 1 |0 M |cats RJ-45 100 ohm 15 | O
[ oo [m
[ oo [m
[ oo [m
[ oo [m
oo aad Ood
oo aad Ood
aoad aogd Ood
oo oo (R
oo oo (R
oo oo (R

NextNet Wireless, Inc

9555 James Ave. South Suite 270

Bloomington, MN 55431

File No. WC403349.2, Page B4 of B8

09/27/2004



Exhibit 6

Test Report

FCC ID: PHX-RSU2400A
Page 104 of 113

Field strength of spurious radiation

Form

TUV

EMC Test Plan and Constructional Data Form —_—
PRODUCT SEAVICE

[ EUT Software. |

Revision Level: 2.2

Description: Expedience software

EUT Operating Modes to be Tested —- ist the operating modes to be used during test. It is recommended the
equipment be tested while operating in a typical operation mode. FCC testing of personal computers andior peripherals requires
that @ simple program generate a complets line of upper case H's. Provide a general description of all software, firmware, and FLD

algorithms used in the equipment. List all code modules as described above, with the revision level used during testing.
Consult with your TUV Product Service Representative if additional assistance is required.

1. Customer Premise Equipment transmitter. FCC Parts 2, 15C, 21, and 74.

2. Customer Premise Equipment receive. FCC Part 15B

EUT Syslem COI’T'IDOI"IEI"IIS — List and describe all components which are part of the EUT. For FCC testing a minimum
configuration is reguired. {ie. Mouse, Printer, Monitor, External Disk Drive, Motherboard, stc.|

Description Model # Serial # | FCCID#

CPE transmitter / receiver 900-0041-1XXX Board # 2008687 PHX-RSU2400A

File No. WC403349.2, Page B5of B8
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Field strength of spurious radiation

Form

EMC Test Plan and Constructional Data Form

TOV

PRODUCT SEFVICE

SUF}DOﬂ Equipment -- List and describe all support equipment which is not part of the EUT. (i.e. peripherals, simulators, etc)

Description Model #
Dell laptop computer Inspiron 5000
D-Link switch DSS-5+

Serial # FCCID &

000632RM- NFA
12961-04R-0441

B20533503175 MIA

[ Oscillator Freguencies

Derived
Frequency Freguency Component £/ Location Description of Use
20.000MHz N Y902 TCXO for main stability
1100k/200k N U1, Us, U power supply switchers
770k
| Power Supply |
Manufacturer Model # Serial # Type
Group West BUT-15-1660 | nia B4 Switched-mode:  {Frequency) 100 kHz
International
OLinear [ Other:
[ Switched-mode:  {Frequency)
[JLinear [] Other:
Power Line Filters
Manufacturer Model # Location in EUT
N/A

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

Form
TOV

EMC Test Plan and Constructional Data Form —_—
PRODUCT SEAVICE

| Critical EMI Components (Capacitors, ferrites, etc.)
o
Manufacturer Fart # or Values Qty Compenent #/ Location

Description

| EMC Critical Detail -- Dezorine ather EMC Des: gn details usad to reduce high frequency noise.

NIA

(PLEASE INSERT "ELECTRONIC SIGNATURE" BELOW IF POSSIBLE)
[ Authoriz_atinn Si<||1atl.ires

/s! Tim Blom 81212004
Customer authorization to perform tests Date
according to this test plan.

Test Plan/CDF Preparad By (pleass print) Date
Reviewed by TUV Product Service Associate Date

File No. WC403349.2, Page B7 of B8
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Field strength of spurious radiation

Form

EMC Block Diagram Form

TUV

PROOLCT BERAVICE

cables, pow

in the & al] field versus egu pooen: outs de testing field.

System Configuration Block Diagram -- Provide = line drawing identifying the EUT, simulstors, support equipment, UG

r cables, and any other pertinent components to be used during 1esting.  Use a dashad line to separate the eguipment

CFE -
Power [——] CFE

Supply j
Turmitabde

Einernel Cable

AC Supply

-Part 15BIC test setup for ISMIMMDS Customer Premise Equipment (CPE) for DOC compliance.
Parts 2, 15B/C, 21, and 74 test setup for ISMIMMDS Customer Premise Equipment (CPE).

Sarla
Maouss

Computer

.

usge
mamary stick
reader

| Authorization Signatures

Is! Tim Blom 6/2/2004
Customer authorization to perform tests Date
according to this test plan.

Test Plan/CDF Preparad By (pleass print) Date
Reviewed by TUV Product Service Associate Date

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Field strength of spurious radiation

MEASUREMENT PROTOCOL FOR FCC

GENERAL INFORMATION

TUV

PRODUET SERVIGE

In compliance with FCC Docket 92-152, "Harmenization of Rules for Digital Devices Incorporate International Standards”,
testing for FCC compliance may be done following the ANSI C63.4-1992 procedures and using the CISPR 22 Limits.

Measurement Uncertainty

The test system for conducted emissions is defined as the LISN, tuned receiver or spectrum analyzer, and coaxial cable.
The test system for radiated emissions is defined as the antenna, the pre-amplifier, the spectrum analyzer and the coaxial
cable. These test systems have a measurament uncertainty of +4.8 dB. The equipment comprising the test systems are

calibrated on an annual basis.

Justification

The Equipment Under Test (EUT) is configured in a typical user arrangement in accordance with the manufacturer's
instructions. A cable is connected to each available port and either terminated with a peripheral into it's characteristic
impedance or left unterminated. When appropriate, the cables are manually manipulated with respect to each other to

obtain maximum emissions from the unit.

CONDUCTED EMISSIONS

The final level, expressed in dBuY, is arrived at by taking the reading directly from the EMI receiver. This level is
compared directly to the CISPR limit. Conducted and radiated emission testing is performed according to the procedures

in ANSI C.63.4-1992.

To convert between dBpY and pY, the following conversions apply:

dBpV = 20(log uV)
pV = Inverse log(dBu\i20)

RADIATED EMISSIONS

The final level, expressed in dBuY/m, is armved at by taking the reading from the spectrum analyzer (Level dBuV), adding
the antenna correction factor and cable loss factor (Facter dB) to it, then subtracting the preamp gain. This result then
has the CISPR limit subtracted from it to provide the Delta which gives the tabular data as shown in the data sheets in

Attachment A.

Example:

FREQ LEVEL CABLE/ANT/PREAMP  FINAL
(MHz) (dBuV) (dB) (dB/m) (dB)

60.80 42.5Qp + 12 + 109 - 255=

TUW PRODUCT SERVICE INC 102332 Wild Mountain Road

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431

Taylors Falls MM §50284-1752

POLHGT/AZ DELTA1
(m) (deg) FCC

1.0 00 -108

File No. WC403345.2, Page C1 of C2
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Field strength of spurious radiation

m
PRODUET SERVIGE

DETAILS OF TEST PROCEDURES

General Standard Information
The test methods used comply with ANSI C63.4-1992 - "Methods of Measurement of Radio-Noise Emissions from Low-
Voltage Electrical and Electronic Equipment in the Range of 9 kHz to 40 GHz."

Conducted Emissions

Conducted emissions on the 60 Hz power interface of the EUT are measured in the frequency range of 450 kHz to
30 MHz. The measurements are performed using a receiver, which has CISPR characteristic bandwidth and quasi-peak
detection, and a Line Impedance Stabilization Netwark (LISN), with 50 €50 pH (CISPR 16) charactenstics. Table top
equipment is placed on a non-conducting table 80 centimeters above the floor and is positioned 40 centimeters from the
vertical ground plane (wall) of the screen room. In some cases, a pre-scan using a spectrum analyzer is initially
performed on the units comprising the system under test to locate the highest emissions. If the minimum passing margin
appears to be less than 20 dB with a peak mode measurement, the emissions are re-measured using a tuned receiver or
spectrum analyzer with quasi-peak and average detection and recorded on the data sheets.

Radiated Emissions

Radiated emissions from the EUT are measurad in the frequency range of 30 to 12500 MHz using a spectrum analyzer
and appropriate broadband linearly polanzed antennas. Measurements between 30 MHz and 1000 MHz are made with
120 kHz/6 dB bandwidth and quasi-peak detection and measurements above 1000 MHz are made with a 1 MHz/6 dB
bandwidth and peak detection. Table top equipment is placed on a 1.0 X 1.5 meter non-conducting table 80 centimeters
above the ground plane. Floor standing equipment is placed directly on the turntable/ground plane. Interface cables that
are closer than 40 centimeters to the ground plane are bundled in the center in a serpentine fashion so they are at least
40 centimeters from the ground plane. Cables to simulatorsitesters (if used in this test) are routed through the center of]
the table and to a screen room located outside the test area. The antenna is positioned 10 meters harizontally from the
EUT. To locate maximum emissions from the test sample the antenna is wvaried in height from 1to 4 meters,
measurement scans are made with both horizontal and vertical antenna polarizations and the EUT are rotated
360 degrees. The EUT is then replaced with a tuned dipole antenna (below 1 GHZ) or harn antenna (above 1 GHz). The
substitute antenna was placed in the same polarization as the test antenna. A signal generator was used to generate a
signal level that matched the level measured frem the EUT. The signal level minus the cable loss from the signal
generator to the substitute antenna plus the substitute antenna gain equals the spurious power level.

File No. WC403349 2, Page C2 of C2
TUW PRODUCT SERVICE INC 19333 Wild Mountsin Road Taylors Falls MM £5084-1758 Tl 651635 0267 Fax 6516380208 RevMo 1.0
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Frequency Stability

Rule Part Number:  2.1055, 21.101(a), 74.961(a)

Stability Requirements:

0.001 % or 10 ppm

Test Procedure: The local oscillator signal that drives the transmit modulator was
lightly coupled onto an RF probe and applied to a spectrum
analyzer. The frequency of the RF VCO was monitored and
recorded for changes due to temperature change and input voltage.

Test Conditions: Standard Test Conditions

Test Equipment:

DUT

NextNet Wireless CPE (RSU-2400-AV)
# 2008687

Spectrum Analyzer

Hewlett Packard
HP8563E

S/N: 3221A00143
Cal Date: 10-16-2003
Cal Due: 10-16-2005

Attenuator(s) Pasternak Corporation
2x20dB Model: PE7005-20 (20 dB)
Calibrated by user
Computer Dell Inspiron 5000
Model: PPM
S/N: 000332RM-12561-93N-3144
Ethernet Switch D-Link

Model: DSS-5+
5 port 10/100Mbps
S/N: B205335003172

Power Supply Agilent E3615A

0-20 Vdc/0-3 A

S/N: KR01508861
Multimeter HP 34401 A Multimeter

Cal Date: 08-03-2004
Cal Due: 08-03-06
S/N: 3146A58949

NextNet Wireless, Inc
9555 James Ave. South Suite 270
Bloomington, MN 55431
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Frequency Stability

Test Set-Up:
Voltmeter Temperature
Probe
|
Power
Supply Temperature Chamber
Computer DUT .
Ethernet RF Probe to sample=
Switch transmitter injection
Spectrum
Analyzer
NextNet Wireless, Inc 09/27/2004

9555 James Ave. South Suite 270
Bloomington, MN 55431
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Frequency Stability

Frequency = 2593 MHz
Supply Voltage = 12, 15, 19.5 Vdc

2.1055(a) The frequency stability shall be measured with variation
of ambient temperature as follows:

(1) From 30 to+50 centigrade for all equipment except that
specified in paragraphs (a) (2) and (3) of this section.
2.1055(b) Frequency measurements shall be made at the extremes

of the specified temperature range and at intervals of not more than

10 centigrade through the range.

Test Results: Temperature Variation
12 Vdc 15 Vdc
Temp Freq Error| Freq Error |Freq Error Temp Freq Error| Freq Error | Freq Error
49 Freq (Hz) (Hz) (%) (ppm) O Freq (Hz) (Hz) (%) (ppm)
-30 2592996525 -3475 -0.00013 -1.34 -30 2592996483 -3517 -0.00014 -1.36
-20 2592998700 -1300 -0.00005 -0.50 -20 2592998408 -1592 -0.00006 -0.61
-10 2592999108 -892 -0.00003 -0.34 -10 2592999100 -900 -0.00003 -0.35
0 2592999817 -183 -0.00001 -0.07 0 2592999792 -208 -0.00001 -0.08
10 2593000350 350 0.00001 0.13 10 2593000317 317 0.00001 0.12
20 2593000625 625 0.00002 0.24 20 2593000783 783 0.00003 0.30
30 2593000675 675 0.00003 0.26 30 2593000983 983 0.00004 0.38
40 2593001242 1242 0.00005 0.48 40 2593001667 1667 0.00006 0.64
50 2593001825 1825 0.00007 0.70 50 2593001917 1917 0.00007 0.74
60 2593002425 2425 0.00009 0.94 60 2593002408 2408 0.00009 0.93
70 2593003425 3425 0.00013 1.32 70 2593003433 3433 0.00013 1.32
19.5 Vdc
Temp Freq Error| Freq Error | Freq Error
o) Freq (Hz) (Hz) (%) (ppm)
-30 2592996533 -3467 -0.00013 -1.34
-20 2592998667 -1333 -0.00005 -0.51
-10 2592999192 -808 -0.00003 -0.31
0 2592999825 -175 -0.00001 -0.07
10 2593000358 358 0.00001 0.14
20 2593000633 633 0.00002 0.24
30 2593000675 675 0.00003 0.26
40 2593001258 1258 0.00005 0.49
50 2593001833 1833 0.00007 0.71
60 2593002433 2433 0.00009 0.94
70 2593003392 3392 0.00013 1.31
NextNet Wireless, Inc 09/27/2004
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Frequency Stability

Frequency = 2593 MHz
Temperature = 20 C

(d) The frequency stability shall be measured with variation of
primary supply voltage as follows:

(1) Vary primary supply voltage from 85 to 115 percent of the
nominal value for other than hand carried battery equipment.

9555 James Ave. South Suite 270
Bloomington, MN 55431

Test Results: Supply Voltage Variation
Source Input
Voltage Specification: 12 Vdc to 19.5 Vdc
Test Voltage Range = 0.85 * 12 = 10.2 Vdc lower limit
1.15 *19.5 =22.425 Vdc upper limit
Temp=20°C
Source Frequency | Frequency | Frequency
Voltage Frequency Error Error Error
(VDC) (Hz) (Hz) (%) (ppm)
10.2 2593000925 925 0.000036 0.357
11.1 2593000917 917 0.000035 0.354
12.0 2593000917 917 0.000035 0.354
15.8 2593000917 917 0.000035 0.354
19.5 2593000925 925 0.000036 0.357
21.0 2593000925 925 0.000036 0.357
22.425 2593000925 925 0.000036 0.357
NextNet Wireless, Inc 09/27/2004



